


1.A
1B
1.C
1.D
2.A
2B

6.A
6B
7A.1
7.A.2
7.A3
7A4
71.A.5
7.B.1
7B.2
7B.3
1C
7.D
7E
8.A
8.B
8.C
Y A
o.n

H3 CONTENT

r‘-vb{.:g% E‘\ﬁ& All‘ ﬁlter (fOI‘ KM385BT Diesel Engine) ............................................................................................... seessracrcisnastannen 1
i%?ﬁ-,u\ﬁk (q:_]—:t) Alr Fllter (Dry type) (for KM385BT Dlesel Englne) .............................................................................. 3
gy ﬂ{“gb}éx BZ Air filter (for ZN390T Diesel Engme) ........................................................................................................................ 5
i#ggﬁéﬁk ( _-F IQ) Air Fllter(Dry type) (fOI‘ ZN390T Diesel Engme) ...................................................................................... 7
ﬁ’ﬁ#\% ‘é‘)ﬁ Radlator (for KM38$BT Dlese] Eng‘ne) ................................................................................................................... 9
ﬁ%%& t, }—E Radlator (fOI‘ ZN390T Dlesel Engme) ................................................ L L 11
‘?ﬁ! l‘-] Eé%*ﬂ%}:’é\ﬁi Throttle CODUO] MG AIISIII e ererrrerrrsorrotrententuiriittietiiunistieratttitttitstteititttetttatetcttatetisiosttestsiissnrsossesstessrvosnene 13
%g}é X 8] 111 1) | S T T T P C I PSPPI 16
f—] & S Exhaust Plpe ................................................................................................................................................................ 19
*ﬂul\u_nﬁi Frame (fOI‘ KM385BT Diesel Engme) ................................................................... aati LU LT e R LT N RS TTRIERE 21
*ﬂgk E E& Frame (fOI‘ ZN390T Diesel Engme) ............................................................................................................................. 23
ﬁﬁ%ﬁ)ﬁ:ﬁﬁi (q:, )  Front Driving Axle (Middle) (for Tyre 6.00-16)""""'"""""“'; ............................................................... 25
RTORSHAR M B (ZEiLRIE)  Front Wheel Drive Axle (Left Side-Slowdown) — (for Tyre 6.00-16)++w+sss+ssserersseresssruresssnsesnne. 28
RTIREHAT MR (AHIAWIE) Front Wheel Drive Axle (Right side-Slowdown)  (for Tyre 6.00-16): s wweesrsserseisseenssnssennssinnse 32
RTIRBIME SR (304.31.022-1 #44)  Front Wheel Drive Axle (304.31.022-1 Assembly) (for 4WD)s-r-ssresssessrssesssssasinsensinsece. 36
BIORBIHE S AR (304.31.014A #B44)  Front Wheel Drive Axle (304.31.014A Assembly) (for 4WD) ----------------------------------------- 38
BIIREINR A (1) Front Driving Axle (Middle) (for TYTe 6.50-16)++++wsseusessseuserusssurevnssssemmnmisssssissnsssmuismmssinssssissmsseiness 40
BTSSR R (Z32WE) . Front Wheel Drive Axle (Left Side-Slowdown) (for Tyre 6.50-16):+::wwwwwsvssssessrrsssssssseamassssseene 43
AUBRENAR S, (AIUURFE)  Front Wheel Drive Axle (Right side-Slowdown) (for TYre 6.50-16):wsssersserssseasssansenssemnsenuaseneses 47
T BT FTONE AXIES -eeroestrersesssrssarsessrseassrssmnersussunaensssssssossesssssssssusesesuristtetssssueretinsssasessssessssessssistonss ietetaststssusmsmsansnsrsssanssraraessisess 52
AUHHAA R Front Axles e sseesessesssssrsasssans DDA RE s AR AR s 55
"']‘t';m}é\ﬁjz Front Axles LSS LS s 59
B _'{!,Ezjﬁe M R% Front Drive Wheel ........................................................ sesssesentecssantssesssssesetsores oo 63
Sh BAFR GUide WHEEl ererersesssersarsrsrssstsssussetstasssusnsnesnsncusessnsnetstssstsnsnststssstsssionstasnassessssasesseststissssssssssmnssssussssssssssssansssases v 65
ATERZh%E S 5% Front Drive NWREE +++s0eeessssssessenssssrsrssssnssssssesassstosssssssssssasusssssssstasssssssssessssenssasssssssstssssssotisssssensssnsessstsssssassasssasessnse 67
DRENEE BAFR Drive WHeel - wsesseeeessmsssssemsemsissserersssssssssssssssissaisisassssssssssssis s snssisssssasanss eresesesseesesesererersssarastane reresssssenensseeeenes 69
URZHHE B I DIIVE WREEw++r+evesssetsseresesnmasersesensstetistessstsstestssasiettsss b st et st sa s n e b s e e 80 s s AR Sessbes b S s b SRS s 71



9.C
9.D
10.A
10.B
10.C
11
12.1
12.2
13.1
132
133
14
15.1.A
15.1.B
15.1.C
152.A
152.B
16
17
18.1
18.2
19
20
21
22.A
22.B
23
24
25.A

IXZHES SRR Drive Wheel:seseeesesrsssrsiniesesinnininnnssssiisaisiiseaiene s e eereetertenseseteseenesnnenesaneeseseseseseesaes 73

ggfm%‘aﬁjz Drive WHeel:r-eoeeveirersertrnneiiiiniiiiieniiiiiiieiiietitiitiieritcetianeteaetsiiiestcesie ST TIL I UL TR T T A TP PP ITRI P OPOPOTPIYII vvevereens 75
ﬁ‘glﬁﬁ:&ﬁi DDIAW DAL v+ eevrreeeerernrteneneueutututattenttiiresetetsteeanetttetteetetetsteasennnresesnsessstertotesstesenntsastestsstsssesinesessssesstsrestssisttnnesonsates 77
b A 0 e T 79
FEE|BETT BT DEAWDAI-++++eseresessetessersstsseststtositsinsseste e st at b s AE s bR bA S b bbb stk a s et b e Rt
4&2;13%,%3\)532 Transmission Shaftes-s++e+e++ D PP P P PPN 83
g’éﬁﬁﬁ\ ﬁE( A) Gearbox( A) ................................................................................................... Cereretesstenstesesttrttasniststastsetsesasenarnseesnns 86
wf@m’a ﬁE(B) Gearbox(B) .................................................................................................. .................................................. 90
Em‘;‘é‘ﬁi(A) Rear Axle(A) ............................................................................................................................ peesssettestsnsinranncsceccsans 93
)E— ﬂf:’é\ ﬁE(B) Rear Axle(B) ............................................................................................................................................................ 96
%ﬁﬁﬁ E r}z Differential Lock s =resesrersrrrrrsetettsiimoimniimnniiiiianiiiiiiiiiiiitiiiiiiieiieiiiiomeioiiiniie. eeetrestetetissitteraattiantsstetaienee 99
% H?ZJJEESZ Final TranSImiSSION =-+++ssss+sssseesessucesactecrrassoseessesssassssasssssasssssasasasasasnacnansenssssssssessassansanes T T T T P O PP T PP TP PPV PIPPNS 101
W% 19 REE B A Full Hydraulic Power Steenng Gear (for KM385BT Diesel Engine)-+++ R GRGRETURUIRY reessrress 103
WEH; [ R4 25 Full Hydraulic Power Steering Gear (for ZN390T Diesel Engine)- i seesesssssssssmsstsessnsssssiesenscnsesescens. 106
t*‘i‘: rﬁj %g‘é‘ﬁjz Steering (€Y LR T P T P PP PP PPITT TP verooee 109
?H]ﬂ:l]:ﬁﬂ}:‘é\’& Cylinder Rod Assembly .......................................................................................................................................... 112
AL P B Cylinder ROA ASSEMIbLy=+++evesstsesesssutessmtunitineiiniiietie sttt s s s s s 114
fd]j]fﬁﬂ:n’:a)& PTeeeeeeresrennerneersersateoninnutneeenitteteneineeaastioeessseettiosenaantssaetntetesstaosonaeotaeteosonettetteessstantstetesssasteststsssssssrasststsssrsesissrenaes 116
4y Zh %8 S B Transfer QG+ ++++++esesesessssnatsnsmuesnstatssssestiattshta e as st she b e b bR eS8 O84S H eSS H R oL Sa e s SR e RS 0000 E A E O RO S Sr e R e Tt et e Re st n s 120
E 45 seda ol MM B B Shoe Brake Operation MEChANISII ++++eserererersssssnenresiesssritanisiisioteterosissiseenirsessssstentesesosrsnstsssssornasssonnes 123
E?ﬁitﬁiufib %g‘ea ﬁi SROE BraKe:reereeesesserereeersntensionienttsinmnieuttttt ittt b ststas bt s ettt tste et s uas e o seusesstttestitasattessssatantensenessitassesssitaniisases 126
@ﬁ Ef} ﬁi Segteereeseesessnesssssnneessiaeiosnniisanaienee ITISTT e eerteeserttesesesesntasteesnersscrass e etseneutesntusentachenneesetsetsnntasreesasonenteranesnsennans 128
Ké;’K E: ﬁk Safety FLaIII@ -+ evveveeeroreonsrnnuentnensnonnentetetttteaeostetebeesiestat sttt totstssose st itnerasatersttosesstssssroronstutnnatntnanansas esecsesenssseitnnsastiasisenes 130
m%ui% E: ﬁi Hood and Panel--seeeeresceosersesieaancndd ; .... .......................................................................................... 132
B £4 2 Electrical QY SLEIII o+ evseeseserssensen et s 135
B AL S Electrical A2 1 T R R R R LR L PSPPI P TSR PPN 138
Iﬁﬁﬁxﬁi BT 01> LT T T TP T T T TR TT T TSP PYTIRTCRTTIPRPRLS essseenns esassensencsaess Teessssarrnccncnsacnaces 141
m@‘{ﬁ]ﬁ,é\)& Fuel Tankesseseeeeeereeeresrrernntttanennonianinaneitiisisisonissssesssintastossssssssones teecaerssinssecesracersures eersetsttiteteterearenetessatesasersastnssassrsbensanas 143
HuAR FSUBAR BB Foot Mud Shields Restrtsseesseeessatstssestsssssatasimintisiiitiiiinsiiist ittt AR 146



25.B
26.1
26.2
27.A
27.B
28.A
28B
29
30
31LA
31.B
32

HUAR PSTRAR S A% Foot Mud Shields Rests s sesseerssssencarssncsnsssossscsssnsan SR ceteretes et e e e n s e b b en s e besa b oben s 150

DR MR Hydraulic Oi] DiSriDULQE- -+ ++sss-rsssrssesssssssssnsssssrssssssnsessesisssisssssssssssssassssssssssssssssassass s sssssesssssassssssssss s ssassssesssssssssens 154
TRTF IS B Hydraulic POwer Liftr+rssereseesssrssessssstsessssnsenisstusssssnsttsssissssssssas st st ss s st ssssas s ss s saasssassss st s sessassnsssssssassstsssssenssas 157
BB S Suspension Mechanism e wrssrssssssssrsssssssssssisssssssssssssssssssssssssisnsssiss e s st aa e 160
SEEFEAR Suspension Mechanism (OPtional): s ssssestrsessersesamsrrsessussesstosisssminsinitsisstsssisis totsssettssssstssussessiscssorenssossss 163
I, pEwAs. WA S Oil Pump, Filter, Pipe and Fittings (for KM385BT Diesel Engine)---eessessesssesssectasssssssesnsensscsnsee 166
MAR. JehaE. MBS Oil Pump, Filter, Pipe and Fittings (for ZN390T Diesel Enging)-- - swssseressssssseseansseussensisssssenssssesse 169
LR B2 Sandwich Multiole CONrol Valyes - rssssssnsrsssssssssmsrssssasssssrsssssssssssssssessssessssstsasssismsssisssssisssssassss 172
AR E 2% Front Balance WVt eseessesesssnesesssssnssssersssssessusssessss s ssss s e e SRR RS 174
WERBELESFEE B Air Brake Installations for Trailer (OHOnal) s wsessssssssssssssssrssssssssrssesssssssessesessesivssssssssssssssssss 176
BIEREESFIGEE B Air Brake Installations for Trailer (Optional) -« sssssssserssesssssssssnmsianisusisssessusissmsasississsenssinsssssnescs 178
AU b IO (PG 12 (01 03 1)) e T 181



1A BB E R Air Filter

(for KM385BT Diesel Engine)
200. 00. 0114




_\.\, - \ 2,
A PR PS 5

J% Air Filter

Ser.No. Part No. R B Name & Specifications Quantity | Remarks
1 200.00.011A ST A Air filter 1
2 GB/T5783-2000-M8x25 B2Fe M8X 25 Hex. head bolt M8x25 4
3 GB/T93-1987-8 #ME 8 Spring lock washer 8 4
4 [300.10.101 BRERE Paper gasket 1




1.B BBk (FR) Air Filter (Dry Type)
(for KM385BT Diesel Engine)
- 250D. 10. 001-1




1.B FIERBA (FR) Air Filter (Dry Type)

Ser.No. - Part No. LR Name & Specifications Quantity | Remarks
1 200.00.014 gl Clip 2
2 250D.10.102A HRE Air pipe inlet 1
3 R IETH B TR Air filter rind 1
4 200.00.101 8RS EEANIR Clamping piece, bracket 1
5 GB/T5783-2000-M8x25 B2 M8 X 25 Hex.head bolt M8x25 2
7 GB/T6170-2000-M8 2 EE M8 Hex. Nut M8 2
6 GB/T93-1987-8 2 8 Spring lock washer 8 2
8 250D.10.011 TR I RBE S Air filter bracket 1
9 KW1025 PE filter screen ]
10 |200.00.013-1 ZRIETH IS Air filter 1




C B E R Air Filter

(for ZN390T Diesel Engine)
350. 10. 001

X @




1.C ZyBSe Mk Air Filter

Ser.No. Part No. ZZRR Bk Name & Specifications Quantity | Remarks
1 350.10.011 AR RS Air filter 1
2 GB/T5783-2000-M8x25 BEHE M8X 25 Hex. head bolt M8x25 2
3 GB/T93-1987-8 3 8 Spring lock washer 8 2
4 350.10.102 #E : Paper gasket 1




1.D BB E K (FR) Air Filter Dry type)

(for ZN390T Diesel Engine)

300. 10B. 001




1.D e (30D

Air Filter (Dry type)

Ser.No.

"Part No. LR B AR Name & Specifications Quantity | Remarks
1 =R eI A A Air filter rind 1
2 JB/T8870-1999-64-76 WEfiE  (64-76) Clip (64-76) 2
-3 300.10B.113 HRE Air pipe 1
4 .. |300.10B.111-1 A IR Air filter bracket 1
5 GB/T6170-2000- M10 YREE M10 Hex. nut MI10 2
6 - |GB/T93-1987-10 32 10 Spring lock washer 10 2
7 GB/T97.1-2002 -10 HME 10 Spring lock washer 10 2
8 GB/T5783-2000- M10x20  [#Z#: M10X 20 Hex. Head bolt M10x20 2
9 KW1025 e filter screen 1
10 350.10B.101-2 ERIETERS Air filter (dry type) 1




2.A W PLE M R Radiator
(for KM385BT Diesel Engine)
254-5.13. 001




2. A BIEL AR Radiator

Ser.No. Part No. AR B KA Name & Specifications Quantity | Remarks
1 GB/T6170-2000-M10 IREE M10 Hex. nut M10 2
2 GB/T96-2002-10 #9510 Plain lock washer10 2
3 GB/T93-1987-10 #HE 10 Spring lock washer10 2
4 | K58 Radiator 1
5 GB/T5783-2000-M6x20 124 M6X20 Hex.head bolt M6x20 1
6 GB/T93-1987-6 HE 6 Spring lock washer 6 1
7 GB/T97.1-2002-6 M 6 Spring lock washer6 1
8 GB/T6170-2000-M6 12FE M6 Hex. nut M6 1
9 JB/T8870-1999-2A(45-52)  |WifE 2A (45-52) Clip 2A (45-52) 4
10 200.00.304-1 LEIKEE Upper water hose 1
11 254-5.13.101 IKFEHAT Water tank support bar 1
254-10.13.101 K EE BEFF Water tank support bar 1 Optional
12 200.00.032-1 N BE Lower water hose 1
13 KFEHE Radiator cover 1
14 254G2.13.013-1 TKFE B Radiator 1




2.B BB E & Radiator
(for ZN390T Diesel Engine)
304-11. 13. 001




2.B Hrhgs AL Radiator

Ser.No. Part No. L2 RR B IR Name & Specifications Quantity | Remarks
1 354.13.101 L HIKE Upper water hose 1
2 JB/T8870-1999-2A (35-51) |(Mkf 2A(35-51) Hose clamp 2A (35-51) 4
3 304G2-6.13.103 THiKE Lower water pipe hose 1
4 GB/T6170-2000-M10 SR EE M10 Hex. nut M10 2
5 GB/T96-2002-10 #M 10 Plain washer 10 2

) GB/T93-1987-10 #HE 10 Spring lock washer 10 2
7 GB/T6170-2000-M8 YREE M8 Hex. nut M8 1
8 GB/T93-1987-8 w8 Spring lock washer 8 1
9 GB/T97.1-2002-8 R 8 Plain washer 8 1
10 GB/T5783-2000-M8x20 IR M8 X 20 Hex. head bolt M8x20 1
11 304-11.13.101 I A ST Supporting rod, radiator 1
12 RS SR Radiator 1
13 KiH G Radiator cover 1
14 304-11.13.011-1 7KA8 = Radiator 1




3 TR PANAG KR
Throttle Control Mechanism
754-11. 20. 001/304A-11. 20. 001

13



3 WITHRM

ML SV Throttle Control Vlo(,hanlsm

Ser.No. Part No. LRI Name & Specifications | Quantity Remarks
1 254-11.20.012-(1275) i Thrgk 4 o4 Accelerograph pull weldment 1 for 385 engine
404G2-6.20.012-(1300) W Thr gk 44 Accelerograph pull weldment 1 for 390 engine
2 GB/T97.1-2002-6 B 6 Plain washer 6 3
3 GB/T91-2000-2x16 5 2X16 “Split pin 2x16 4
4 GB/T882-2000-B6x22 %5l BeXx22 Clevis pin with head B6x22 2
5 254-11.20.015 Tl TR Hand throttle 1
6 550.20.015-1 RS Rocker 1
7 GB/T879-2000-5x20 # 5X20 Slotted spring pin 5%x20 1
8 550.20.123-1 AERUTRE 21 Hand accelerograph rocker 1
9 550.20.122-1 % Torsion coil spring 1
10 550.20.121-1 TN Bracket 1
11 GB/T6170-2000-M8 S} M8 Hex.nut M8 2
12 GI3/193-1987-8 G 8 Spring lock washer 8 2
13 GB/T97.1-2002-8 H 8 Plain washer 8 2
14 GB/T5783-2000-M8x25 IR M8 X 25 Hex.head bolt M8x25 2
15 254-11.20.031 WA T BT AR A4 Pull-rod,pedal axes 1
16 GB/T71-1985-M6x%8 BEE AT MeX 8 Set screw 1
17 404-11.20.016 AT R AR SR Throttle lever 1
18 550.20.120-1 A Rubber cap 2
19 GB/16172-2000-M8 BRRE M8 Hex.nut M8 2
20 GB/T5781-2000-M8x40 RFE M8 X 40 Hex head bolt M8x40 2
21 GB4141.13-84-M5x16 T M5X 16 Handle M5x16 1
22 GB/T6170-2000-M5 WREE M5 Hex.nut M5 1
23 254-11.20.011 YAV ETN s cEa Stop control lever, engine 1 for 385 engine
400B.20.011 TR BAT RS Stop control lever, engine 1 for 390 engine

14



3 MITEHRANMER Throttle Control Mechanism

$R
Ser.No. Part No. : 2R B Name & Specifications Quantity | Remarks
24 254-11.20.102 JE KB SZHEAR Stop control lever support plate 1
25 GB/T97.1-2002-5 BH 5 Plain washer 5 1
26 254-11.20.014 Jevh T B AT B R Foot throttle pedal assembly 1

15



4 BABE KRR Clutch

254-11A. 21. 001

(10) -
2,3,4,5.8,9,

10,28,29

16



4 BEBE Clutch

Ser.No. Part No. - & Name & Specifications Quantity | Remarks
1 200.21.012 MBHAL SR Driven plate 1
200.21.012A MBhEL B AR Driven plate 1 Optional

2 200.21.101-1 HERER Pressure plate 1
3 200.21.013 BEmmaat Clutch cover 1
4 200.21.107-1 TR AT Adjusting bolt 3
5 200.21.113 3 Wring spring 3
6 GB/T93-1987-8 3 8 Spring lock washer 8 6
7 GB/T5783-2000-M8%20 H2E M8X 20 Hex. head bolt M8x20 6
'8 200.21.114-1 4T B AT Release lever 3
9 200.21.108-1 ey SEny o Adjusting shim 3
10 GB/T6170-2000-M8 ¥R EF M8 Hex. nut M8 6
11 Bahihk 688908 Release bearing 688908 1
12 200.21.115 o B AR e | Release bearing seat 1
13 200.21.116 [a] {7 25T Return spring 1
14 GB/T879.1-2000-8%35 5 8X35 Slotted spring pin 8x40 2
15 254-11A.21.015 B & R SOk Clutch cover 2
16  |200.21.127-1 Al fr 3 3% Return spring 1
17 JB/T7940.2-1995-M10x1 wHAF 45° M10X1 Angle grease nipple 45° Mx1 1
18 GB/T6170-2000-M10 d2EE M10 Hex. nut M10 2
19 200.21.126 HEE Ajusting sleeve 1
20  |GB/T91-2000-3.2x26 14 3.2X26 Split pin 3.2x26 1
21 200.21.128 P Pull-rod pin 1
22 200.21.125-1 FRALAR Pedal stop 1

23 200.21.120 DL 4o Pull rod 1
24  [200.21.014 5 B HIR A IR A 4F Release pull rod 1

17



4 BE88 A Clutch

Ser.No. Part No. L2 F5 B A% Name & Specifications Quantity |Remarks

200.21.014A S EMREEEMHt Release pull rod 1 Optional
25 GB/T97.1-2002 #HE 10-140HV Plain washer 10-140HV 1
26  |GB/T91-2000-2x20 HY 2X20 Split pin 2x20 1
27 200.21.119 TEIRX Release fork 1
28 200.21.118 Wi B Spring cover 9
29 200.21.117 RT3 3% Platen spring 9
30 200.21.130 TARETFRI LR Safety switch bracket 1
31 200.20.011 HEREEREK Pressure plate assembly 1

18






5 HEK % MK Exhaust Pipe

Ser.No. Part No. R IR Name & Specifications Quantity |Remarks
1 200.00.021A-1 HESE RS Exhaust pipe (Silencer) 1
2 |GB/T5783-2000-M8x30 242 M8 X 30 " Hex. head bolt M8x30 4
3 GB/T97.1-2002-8 #H 8 . Plain washer 8 4
4 GB/T93-1987-8 i 8 - Spring lock washer 8 . 8
5 \GB/T6170-2000-M8 ZEE M8 ; Hex. Nut M8 4
6 300.22.101 HeRE AR Paper gasket 2
7 . |200.00.201-B HFRXZE Exhaust bent pipe 1
8 GB/T5783-2000-M8x25 2 M8 X 25 ‘Hex. head bolt M8x25 4




6.A PR &K Frame
(for KM385BT Diesel Engine)
254-11. 30. 001/250~11A. 30. 001

21



6. A FlZE 2 A% Frame

Ser.No. Part No. L FR B i AR Name & Specifications Quantity |Remarks
1 GB/T6170-2000-M 14 IZRE M14 Hex.nut M 14 2
2 GB/T93-1987-14 2B 14 Spring lock washer 14 2
3 GB/T5783-2000-M14x45 IRk M14X 45 Hex head bolt M14x45 2
4 300.73.011 =5 RIEEF Drawbar frame 1.
5 250.30.116 FE AR AR Starting crank gate 1
6 GB/T93-1987-8 3 8 Spring lock washer 8 6
7 GB/T5783-2000-M8x16 $ZH M8X 16 Hex head bolt M8x16 2
8 GB/T6170-2000-M10 25 M10 Hex.nut M10 4
9 254-11.30.102 URLiEAe U model of bolt 1
10 250-8.30.106 JE IR Rear rubber underlay 1
11 250.30.103 & H b P iR battery rubber safeguard 1
12 250.30.105 A 7KFH T B Right water tank bracket 1
13 |254-11.30.011 LR Frame 1 for 4WD
250-11A.30.011 LR Frame 1 for 2WD
14 GB/T93-1987-12 HEE 12 Spring lock washer 12 16
15 GB/T5783-2000-M12x%35 IZF M12X 35 Hex head bolt M12x35 - 16 8.8 level
16  {GB/T5783-2000-M8x20 4242 M8 X 20 Hex head bolt M8x20 4
17 - [250.30.104 KA Left water tank bracket 1
18 GB/T5783-2000-M16%45 1212 M16X45 Hex.head bolt M16x45 4 8.8 level
19 GB/T93-1987-16 72 16 Spring lock washer 16 4
20 GB/T6170-2000-M16 WREE M16 Hex.nut M16 4 8 level
21 254-11.30.012 MERESH Assistant weight support 1

22



6.B HLZE XK B Frame
(for ZN390T Diesel Engine)

304A-11A. 30. 001/300A-11A. 30. 001/300A~11A. 30A. 001

//

23



6.B HLAEL A Frame

Ser.No. Part No. 2 B Bk Name & Specifications ' | Quantity Remarks

1 GB/T6170-2000-M14 BEEE M14 Hex.nut M14 2

7 GB/T93-1987-14 HE 14 Spring lock washer 14 2

3 GB/T5783-2000-M 14 %45 §242 M14 X 45 Hex.head bolt M14x45 2

4 300.73.011 B MRIEEMH Drawbar frame 1

5 250.30.116 FIREBN AR Starting crank gate 1

6 GB/T93-1987-8 e 8 Spring lock washer 8 6

7 GB/T5783-2000-M8x 16 2 M8X 16 Hex.head bolt M8x16 2

8 GB/T6170-2000-M10 JREE M10 Hex.nut M10 4

9 304A-11A.30.101 URL IR U model of bolt 1

10 [250-8.30.107 L Rubber underlay 1

11 300.47.143 IR battery underlay 1

12.  |GB/T5783-2000-M10x20 ke M10X20 Hex.head bolt M10x20 4

13 GB/T93-1987-10 #H 10 Spring lock washer 10 4

14 304A-11A.30.013 KRR A Battery and water tank bracket 1

15 |304A-11A.30.011 PLRES Frame 1 for 4WD

300A-11A.30.011 MRS Frame 1 2WD Hydraulic Steer
300A-11A.30A.011 PRI E 4 Frame 1 2WD M);chine Steer

16 GB/T93-1987-12 i [E 12 Spring lock washer 12 16

17 GB/T5783-2000-M12x35 SRAE M12X 35 Hex.head bolt M12x35 16 8.8 level

18 |GB/T5783-2000-M16x45 |82 M1645 Hex head bolt M16x45 4 |38level
19 GB/T93-1987-16 B 16 Spring lock washer 16 4 '
20 |GB/T6170-2000-M16 UREF M16 Hex nut M16 4 8 level
21 304A-11A.30.012 Eaﬁ%i%%# Assistant weight support 1
22 |550-1.47.104 R Guard ring 1
\




T.A 1 IR0 R R ()
Front Drive Axles (Middle) (for Tyre 6. 00-16)
254G2. 318B. 001

25



7.A. 1 BUEEEIME M AL (F7) Front Wheel Drive Axle (Middle) (for Tire 6.00-16)

Ser.No. Part No. A KR B E A Name & Specifications | Quantity Remarks

1 GB/T5783-2000-M6x12 BEAA M6 X 12 Hex. head bolt M6x12 4

2 GB/T93-1987-6 #HE 6 Spring lock washer 6 4

3 JB/T7940.1-1995-M10x1 whAF M10X1 Grease cup M10x1 2

4 304.31.019 M iR LAl a1t End cover of front pedestal 1

5 304.31.122 MEBRA End cover gasket 1

6 GB/T6170-2000-M16 25 M16 Hex. nut M16 4

7 GB/T93-1987-16 #HME 16 Spring lock washer 16 4

8 304.31.220-2 B Front pedestal 1

9 GB/T27-1988-M16%65 2K M16X65 Hex. head bolt M16x65 4

10 304.31.219-1 B B AR Front pedestal bush 1

11 304.31.123-1 AR B Shims for front swing axle "one set  |One pcs for each size
12 GB/T3452.1-1992-65%2.65. |OFEHE 65X 2.65 O-ring seal 65%2.65 1
13 QT/C388-1999-24 BiLER 24 Casing cap 1

14 GB/T5786-2000-M12x1.5%35 |dZ#¢ M12X1.5X35 Hex. head bolt M12x1.5%35 8

15 GB/T93-1987-12 #HE 12 Spring lock washer 12 24

16  |304.31.124-2 STEEdT Front swing axle 1

17 |GB/T3452.1-1992-69x3.55  |0f¢ME 69X 3. 55 O-ring seal 69%3.55 1

18 304.31.116-2 TR EAAE Main drive case 1

19  |[200.38.024 B 22 24 R Oil drain plug 1

20 JB-FT-CU-16 NETmHEELS Copper washer 16 3

21 304.31.125-1 HRKRER S Shims for bearing seat one set |Two pes for each size
22 304.31.022-1 T EhEE B Bevel drive pinion assembly 1

23 304.31.222-3 =542 Rear pedestal 1

24 |304.31.221-1 X E Rear pedestal bush 1

25 GB/T3452.1-1992-69x2 .65 OJEEE 69X2.65 O-fing seal 69%2.65 1

26



7.\ 1 BIOREHMREA & () Front Wheel Drive Axle (Middle) (For Tire 6.00-16)

YWk

Ser.No. Part No. BRI Name & Specifications Quantity Remarks
26 304.31.126-1 A ERA Gasket for end cover 1
27 304.31.127-2 B B End cover of rear pedestal 1
28 GB/T93-1987-8 #pE 8 Spring lock washer 8 4
29  |GB/T5783-2000-M8x25 §Z42 M8 X 25 Hex. Head bolt M8x25 4
30 GB/T3452.1-1992-48.7x3.55 |0JZH 48.7X3.55 O-ring seal 48.7%3.55 1
31 304.31.128-1 SHEERA Gasket for Upright shaft housing 2
32 GB/T5783-2000-M10x35 $24 M10X35 Hex. head bolt M10x35 20
33 GB/T93-1987-10 #2510 Spring lock washer 10 20
34 |304.31.013-1 BHMREMH Oil dipstick | 1
35 GB/T5783-2000-M12x35 SRR M12X35 Hex. head bolt M12x35 16

36 254G2.31A.105 L Left half shaft housing 1
37 304.31.234 ¥ ) i BT RE Power steering cylinder bracket 1
38 GB/T119.1-2000-A10%16 % A10X 16 Straight pin A10x16 2
39 GB/T3452.1-1992-160%3.55 |O0FEE 160X3. 55 O-ring seal 160x3.55 2
40 304.31.117-1 FEEFFT SR Shims for main drive case two set  |Two pes for each size
41 304.31.014A EEB B Differential assembly 1
42 GB/T119.1-2000-A10%x20 4 A10X20 Straight pin A10x20 2
43 254G2.31A.108 HEMEER Right half shaft housing 1
44 304.31.118-1 WA LRI Vent plug 1
45 304.31.119-1 WRE Vent pipe 1

304.31.119A BRE Vent pipe 1 for paddy field

27



A2 HRAARA R R
Front Drive Axle (Left Side-Slowdown) (for Tyre 6. 00-16)
254G2. 31B. 001

28



7.A.2 FUBEEMF B (ZE0FE) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. L0 R A% Name & Specifications Quantity |Remarks
1 GB/T6176-2000-M18x1.5 $28F M18X1.5 Hex. nut M18x1.5 2
2 GB/T93-1987-18 #E 18 Spring lock washer 18 6
3 1304.31.179 W2 R Double screw bolt 2
4 GB/T5786-2000-M18x1.5%35 |42 M18X1.5X35 hex. head bolt M18x1.5%35 4 level 8.8
5 |304.31.101-3 X Drive shaft 1
6 404-9.31.111 B ki MC50X 72X 15  Oil-seal MC50%72x15 2
7 GB/T5783-2000-M10x%30 $ZHE M10X 30 Hex. head bolt M10%30 16
8 GB/T93-1987-10 #BE 10 Spring lock washer 10 26
9 304.31.104-3 IR Drive shaft cover 1
10 GB/T276-1994-6209 & 6209 Ball bearing 6209 1
11 304.31.102-2 IR 5 % ] s P) Fixing ring of drive shaft 2
12 304.31.103-2 DR 7 4t 22 ) Drive shaft sleeve ]

13 304.31.132-3 R R EINISE Driven bevel gear of final drive 1
14 GB/T276-1994 A& 6207 Ball bearing 6207 1
15 304.31.105-1 IR Bk 25 1 ) Gasket for drive shaft cover 1
16 304.31.228-5 L pE ek Left final drive housing 1
17 GB/T119.2-2000-A10%x24 B A10X 24 Straight pin A10x24 2
18 GB/T276-1994-61910 Hh& 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 HhA& 32909 Tapered roller bearing 32909 1
20 304.31.131-3 KIRE EHN 5 Driving bevel gear of final drive 1
21 304.31.107-4 RYR: Upright shaft 1
22 GB/T276-1994 & 6208 Ball bearing 6208 2
23 850-2.39.112/113/114 AR H Adjusting shims Needed
24 GB/T3452.1-1992-75%2.65 (0K 75X 2. 65 O-ring seal 75%2.65 1
25 304.31.137-3 Tk % Lower bearing cover 1

29



7.A. 2 BIORENME R (Z23hW5%) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. 27 B g Name & Specifications Quantity Remarks

26 JB-FT-CU-16 ez E 16 Combined seal washer 16 1

27 200.38.024 Tt SR 28 2 B Qil drain plug 1

28 JB/T7940.1-1995-M8x1 A M8 X1 Grease cup M8x1 1

29 254G2.31B.101 % ) i Left steering arm 1 Hydraulic Stee
254G2.31B.101A AR Left steering arm 1 Machine Steer

30 304.31.202-1 B B E Steering arm bushing 1

31 GB/T5783-2000-M12x40 IEEe M12X40 Hex. head bolt M12x40 4

32 GB/T93-1987-12 H$BE 12 Spring lock washer 12 4

33 GB/T5783-2000-M10x25 IR M10X25 Hex. head bolt M10x25 11

34 304.31.249/250/251/252 ZAmL i Y Steering arm adusting shim Needed

35 GB/T3452.1-1992-34.5x2.65 |0%4[E 34.5X2.65 O-ring seal 34.5%2.65 1

36 304.31.111-4 bRk 25 Upper bearing cover 1

37 GB/T3452.1-1992-85%2.65 OJEHE 85X2.65 O-ring seal 85%2.65 1

38 304.31.133 thal & shiHER A Adjusting shims for the first drive One set | Two pes for each s

39 GB/T276-1994-6011 Hh& 6011 Ball bearing 6011 1

40 304.31.138 PR Lock washer 1

41 304.31.110-1 AL Blocking ring of upright shaft 1

42 304.31.112-2 g Adjusting shims One set | Two pcs for each

43 304.31.113-1 A {Esh i sh ik 4 Driven bevel gear of the first drive 1

44 254G2.31B.103 SHNEE Upright shaft housing 1

45 GB/T119.2-2000-A10%20 5 A10X20 Straight pin A10x20 1

46 304.31.129-1 i afEsh EshiER Driving bevel gear of the first drive 1

47 254G2.31.106 a5 Half shaft 1

48 254D.31.120 ho A Left steering trapezoid arm 1

30



7.A 2 BURBEIMTF A K (AEiBUGE) Front Wheel Drive Axle ( Left Side-Slowdown )

fl: K

“Ser.No. Part No. L FR R Name & Specifications Quantity Remarks
T4 [450.31.024-1 RAF L B R (&) Linkage ball joint (Left) 1

50 GB/T6173-2000-M18x1.5-Lefyt2 £ M18X 1. 5-4 Hex.thin nut M18x1.5-Left 1

51 254G2.31A.110-1 Fahr T Steering tie rod 1

52 GB/T6173-2000-M18x1.5 25 M18X 1.5 Hex.thin nut M18x1.5 1

53 450.31.026-1 P B AR CR) Linkage ball joint (Right) 1

54 GB/T6181-1986-M14 425 M14 Hex. thin slotted nut M14 2

55 GB/T91-2000-3.2x24 4 3.2X24 - Split pin 3.2x24 2

56 GB/T308-2002-8.7312G200b [£W1K 8. 7312G200b Ball 8.7312G200b 1 11/32 "

57 GB/T6171-2000-M10x1 ¥2EF M10X 1 Hex. nut M10x1 1

58 504.31.144 I EIR4T M10X1 Set screw M10x1 1

59 GB/T6181-1986-M12 128 M12 Hex. thin slotted nut M12 2

60 GB/T91-2000-3.2%32 # 3.2X%X32 Split pin 3.2x32 2

61 200.31B.017-1 ) CO L u By Steering drag link 1 Machine Steer 385

300.31.017-1 NP R Steering drag link 1 Machine Steer 390
62 B g B R Left final drive housing assembly 1

31



. 7.A.3 BT AF B AR (F SR EE)
Front Drive Axle (Right Side—-Slowdown) (for Tyre 6.00-16)
2546G2. 31B. 001

32



7.A.3 RUERBENHF R (BAUWHE) Front Wheel Drive Axle ( Right Side-Slowdown )

.._ser.No. Part No. XS E _ Name & Specifications Quantity |Remarks

1 GB/T6176-2000-M18x1.5  [4&F} Mi8X1.5 Hex. nut M18x1.5 2

2 GB/T93-1987-18 |BHE 18 Spring lock washer 18 6

3 304.31.179 |9 " Double screw bolt 2

4 GB/T5786-2000-M18x1.5x35 [4Z42 M18X1.5X 35 hex. head bolt M18x1.5%35 4 level 8.8
5 304.31.101-3 X B4 Drive shaft 1

6 404-9.31.111 Bife/Kuhdt MC50X 72X 15  Oil-seal MC50x72%15 2

7 GB/T5783-2000-M10x30 $2F M10X 30 Hex. head bolt M10x30 16

8 GB/T93-1987-10 #AE 10 Spring lock washer 10 26

9 304.31.104-3 IR zha Drive shaft cover 1

10  |GB/T276-1994-6209 & 6209 Ball bearing 6209 1

11 304.31.102-2 X 5 it ] s 1 Fixing ring of drive shaft 2

12 304.31.103-2 I Bh A Drive shaft sleeve 1

13 |304.31.132-3 AL E R Driven bevel gear of final drive 1

14 |GB/T276-1994-6207 7k 6207 Ball bearing 6207 1

15 304.31.105-1 s Gasket for drive shaft cover 1

16  |304.31.216-5 A IR T4k Right final drive housing 1

17 |GB/T119.2-2000-A10x24 |44 A10X24 Straight pin A10x24 2

18 GB/T276-1994-61910 A& 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 - fhak 32909 Tapered roller bearing 32909 1
20 |304.31.131-3 KEEEHER " Driving bevel gear of final drive 1
21 304.31.107-4 Lk Upright shaft 1.
22 |GB/T276-1994-6208 A7k 6208 Ball bearing 6208 2
23 |850-2.39.112/113/114 RN Adjusting shims Needed
24  |GB/T3452.1-1992-75x2.65 |0fEH 75X2.65 O-ring seal 75x2.65 1
25 304.31.137-3 TR Lower bearing cover 1

33



7.A. 3 BUBRBIMF M (FILWUE) Front Wheel Drive Axle ( Right Side-Slowdown )

X
Ser.No. Part No. YN Name & Specifications Quantity Remarks
26 JB-FT-CU-16 Ml oZmE B 16 Combined seal washer 16 1
27 |200.38.024 TSR 2 AR Oil drain plug 1
28 JB/T7940.1-1995-M8x1 WA M8X1 Grease cup M8x1 1
29  [304.31.215-4 B Right linking arm 1
30 304.31.202-1 BEHRENE Steering arm bushing 1
31 GB/T5783-2000-M12x40 124 M12X40 Hex. head bolt M12x40 4
32 GB/T93-1987-12 B 12 Spring lock washer 12 4
33 ° |GB/T5783-2000-M10x%25 #2Fe M10X25 Hex. head bolt M10x25 11
34 304.31.249/250/251/252 W iRERR Steering arm adusting shim Needed
35 GB/T3452.1-1992-34.5x2.65 |OJZ[E 34.5X2.65 O-ring seal 34.5%2.65 1
36  [304.31.111-4 L& Upper bearing cover 1 5
37 GB/T3452.1-1992-85%2.65 O RY 85X2.65 O-ring seal 85%2.65 1 ;
38 304.31.133 chia &R A Adjusting shims for the first drive One set | Two pes for each size
39 GB/T276-1994-6011 Hizk 6011 Ball bearing 6011 - 1
40  |304.31.138 PURBA Lock washer 1
41 304.31.110-1 AL R Blocking ring of upright shaft 1
42 304.31.112-2 TR Adjusting shims One set | Two pcs for each size
43 . 1304.31.113-1 chE & B BN ik Driven bevel gear of the first drive 1
44 254G2.31B.103 IHIEE Upright shaft housing 1
45 GB/T119.2-2000-A10%20 8 A10X20 Straight pin A10>20 1
46 304.31.129-1 - P ESSER Driving bevel gear of the first drive 1
47 304.31.114-2 R Half shaft ' ‘ 1
48  |254D.31.121 oy FizE Right steering trapezoid arm ]
49 GB/T308-2002-8.7312G200b |4M¥k 8.7312G200b Ball 8.7312G200b 1 11/32 "

34



7.A. 3 BUIREIAF R B (CAiAv5#) Front Wheel Drive Axle ( Right Side-Slowdown )

Right final drive housing assembly

1

W
__Ser.No. Part No. Lo G Name & Specifications Quantity | Remarks
50 GB/T6171-2000-M10x1 25 M10X 1 Hex. nut M10x1 1
51 504.31.144 K ELRET M10X1 Set screw M10x1 1
52

395



7.A 4 WL HRE R (304. 31, 022-1354%)
- Front Drive Axle (304. 31. 022-1Assembly) (for 4WD)
| 304. 31. 022-1

M@W

36



7.A 4 BRSBTS AL (304. 31, 022-1364F) Front Wheel Drive Axle (304.31.022-1 Assembly)

Ser.No. Part No. Z WK B A% Name & Specifications | Quantity Remarks
I GB/T91-2000-3.2x50 # 3.2X50 Split pin 3.2x50 1
2 304.31.223-1 B AR Castle nut 1
3 304.31.224-1 TS Adjusting shims one set  |Onc pes for each size
4 GB/T3452.1-1992-23.6x2.65 o7& B 23.6X2.65 O-ring seal 23.6x2.65 1
5. |304.31.225-1 EFNHEK IR S AR R Oil-seal seat 1
6 HG4-692-67-SD35x%56x12 it SD35X56X12 Oil-seal SD35x56x%12 1
7 GB/T297-1994-32006 HyAk 32006 Taper roller bearing 32006 1
8 304.31.227 - FEI AL Bevel drive pinion 1
9 GB/T3452.1-1992-85%2.65  |0JEH 85X2.65 O-ring seal 85%2.65 1
10 [304.31.226 EEhHER R R Bearing seat 1
11 GB/T297-1994-31306 ihA 31306 Taper roller bearing 31306 1
12 |GB/T3452.1-1992-80x2.65 |OfZHA 80X2.65 O-ring seal 80x2.65 1

37



7.A.5 BTIRSHAR B & (304, 31. 014AF )

Front Drive Wheel Axle(304.31.014Assemb1y)(for.4WD)
304. 31. 014A '

38

1)



7.A.5 BUBXBNHTE AL (304. 31. 014A%BME)  Front Wheel Drive Axle (304.31.014A Assembly)

Ser,No. Part No. 2R B Name & Specifications Quantity |Remarks
1 GB/T297-1994-32009 Hh7K 32009 Taper roller bearing 32009 2
2 GB/T5782-2000-M8x50 BZ24e MSX50 Hex. head bolt M8x50 4
3 304.31.206 WA GRS R " Lock washer for crown gear 2
4 304.31.207 ¥ oh [ S 550 Crown gear 1
5 304.31.210A Aesh i Fe Half shaft gear washer 2
6 304.31.211A EEI kit Half shaft gear 2
7 GB/T119.1-2000-A8%20 4 A8X20 Straight pin A8x20 2
8 304.31.235 ZERIR A Left differential housing 1
9 304.31.208A TR ISR Planet gear shaft 2
10 [304.31.205A EHBITR R Planet gear 2
11 304.31.209A ITELNRRE Planet gear washer 2
12 GB/T119.1-2000-A8x35 8 A8X35 Straight pin A8%35 2
13 304.31.236 AERRRT Right differential housing 1




, 7.B.1 WEAH A (F)
Front Drive Axles Middle) (for Tyre 6.50-16)
: 304. 31. 001-5

40



7.B.1 BTIXZHHFRAL () Front Wheel Drive Axle (Middle)

Ser.No. Part No. R ERR Name & Specifications | Quantity Remarks

1 GB/T5783-2000-M6x12 B2 M6X 12 Hex. head bolt M6x12 4
2 GB/T93-1987-6 B 6 Spring lock washer 6 4
3 JB/T7940.1-1995-M10x1 MM M10X1 Grease cup M10x1 2
4 304.31.019 ' BB A S End cover of front pedestal 1
5 304.31.122 i B End cover gasket 1
6 GB/T6170-2000-M16 125 M16 Hex. nut M16 4
7 GB/T93-1987-16 BHE 16 Spring lock washer 16 4
8 304.31.220-2 RIS RE Front pedestal 1

.9 GB/T27-1988-M16x65 IZHe M16X65 Hex. head bolt M16x65 4
10 304.31.219-1 RS Bt £ Front pedestal bush 1
11 304.31.123-1 AR A Shims for front swing axle one set  |One pcs for each size
12 GB/T3452.1-1992-65%2.65 O£ 65X2.65 O-ring seal 65%2.65 1
13 ZB T32003-88-24 MLER 24 - Casing cap 1
14 1GB/T5786-2000-M12x1.5%35 |iZ# M12X1.5X 35 Hex. head bolt M12x1.5x35 ' 8
15 GB/T93-1987-12 A 12 Spring lock washer 12 24
16 304.31.124-2 RUFEHD Front swing axle 1
17 GB/T3452.1-1992-69%3.55 OJEB 69X3.55 O-ring seal 69x3.55 1
18 304.31.116-2 Gk Main drive case 1
19 200.38.024 TBUH R K Qil drain plug 1
20  |JB-FT-CU-16 A& EHEIRE6 Copper washer 16 3
21 304.31.125-1 Eh7R R T Shims for bearing seat one set |Two pcs for each size
22 304.31.022-1 FHHELE B Bevel drive pinion assembly 1
23 304.31.222-2 JE e Rear pedestal 1
24 304.31.221-1 J& w4 Rear pedestal bush 1
25 GB/T3452.1-1992- 69%2.65 |0 69X 2.65 O-1ing seal 69%2.65 1

1



7.B.1 HIEEsNMF &% () Front Wheel Drive Axle (Middle)

Ser.No. Part No. - LR R s Name & Specifications | Quantity Remarks
26 304.31.126-1 JEXREERA Gasket for end cover 1
27 304.31.127-2 =54 End cover of rear pedestal 1
28 GB/T93-1987-8 #E 8 Spring lock washer 8 4
29  |GB/T5783-2000-M8x25 4ZHe M8 X 25 Hex. Head bolt M8x25 4=
30 GB/T3452.1-1992-48.7x3.55 |0fZLME 48.7X%X3.55 O-ring seal 48.7%3.55 1
31 304.31.128-1 s ES R Gasket for Upright shaft housing 2
32 GB/T5783-2000-M10x35 BBk M10X 35 Hex. head bolt M10x35 20
33 GB/T93-1987-10 HE10 Spring lock washer 10 20
34 |304.31.013-1 B R A4 Oil dipstick 1
35 GB/T5783-2000-M12x35 $2ke M12X35 Hex. head bolt M12x35 16
36 {304.31.233-1 Pk 2 B Left half shaft housing 1
37 304.31.234 & 1a) T R Power steering cylinder bracket 1
38 GB/T119.1-2000-A10x16 44 A10X 16 Straight pin A10x16 2
39 GB/T3452.1-1992-160x3.55 |02 160X 3. 55 O-ring seal 160%3.55 2
40 304.31.117-1 FERARE Shims for main drive case two set | Two pcs for each size-
41  |[304.31.014A 38R AR Differential assembly 1
42 GB/T119.1-2000-A10%20 4 A10X20 Straight pin A10%20 2
43 . [254G2.31A.108 A HER Right half shaft housing 1
44  [304.31.118-1 EA IR Vent plug ]
45 304.31.119-1 BRE Vent pipe - 1

304.31.119A~ HARE Vent pipe 1

for paddy field

42



-

180 WA K GeR)
Front Drive Axle (Left Side-Slowdown) (for Tyre 6.50-16)
304.31.001-5

43



7.B.2 RITEEIFEM (ZEHRIE) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. BIR BRI Name & Specifications Quantity |Remarks
1 GB/T6176-2000-M18x%1.5 ZEE MI8X 1.5 Hex. nut M18x}.5 2
2 GB/T93-1987-18 #HE 18 Spring lock washer 18 6
3 304.31.179 SR KE Double screw belt 2
4 . GB/T5786-2000-M18x1.5%35 |42 M18X1.5X35 hex. head bolt M18x1.5%35 4 level 8.8
5 304.31.101-3 IR ZHh Drive shaft ' 1
6 404-931.111 Biie/kihiEt MC50X 72X 15  Oil-seal MC50%72x15 2
7 GB/T5783-2000-M10x30 BEAE M10X 30 Hex. head bolt M10x30 16
8 GB/T93-1987-10 #E 10 Spring lock washer 10 26
9 304.31.104-3 IR Bhil Drive shaft cover 1
10  |GB/T276-1994-6209 A& 6209 Ball bearing 6209 1
11 304.31.102-2 Ix 3 i [ %€ P Fixing ring of drive shaft 2
12 304.31.103-2 IR Fhh B Drive shaft sleeve 1
13 304.31.132-3 KIRER B Driven bevel gear of final drive 1
14 |GB/T276-1994 & 6207 Ball bearing 6207 1
15 304.31.105-1 mEhH SRR Gasket for drive shaft cover 1
16 304.31.228-5 I FRIE T4k Left final drive housing 1
17 |GB/T119.2-2000-A10x24 |4 A10X24 Straight pin A10x24 2
18 GB/T276-1994-61910 A 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 fﬂ] #Z& 32909 Tapered roller bcaring 32909 1
20 304.31.131-3 KFEES LR Driving bevel gear of final drive 1
21 |304.31.107-4 A Upright shaft 1
22 GB/T276-1994 Eﬁ}ﬁ 6208 Ball bearing 6208 2
23 [850-2.39.112/113/114 GEx ) Adjusting shims Needed
24 - |GB/T3452.1-1992-75x2.65 |OFEHE. 75X2.65 O-ring seal 75%2.65 1
55 304.31.137-3 _‘fiﬂ@ A Lower bearing cover 1

44



7.B.2 BIIREHMFRA S (EHRE) Front Wheel Drive Axle ( Left Side-Slowdown )

R
Ser.No. Part No. R IR Name & Specifications Quantity Remarks
26 JB-FT-CU-16 HEFHBE 16 Combined seal washer 16 1
27 |200.38.024 BomizgE R 0il drain plug 1
28 JB/T7940.1-1995-M8x1 HAF M8X1 Grease cup M8x1 1
29 304.31.201-4 L e Left steering arm 1 Hydraulic Steer
304.31.201A L m Left steering arm 1 Machine Steer
30 304.31.202-1 BRI EHTE Steering arm bushing 1
31 GB/T5783-2000-M12x40 128 M12X40 Hex. head bolt M12x40 4
32 GB/T93-1987-12 . #E 12 Spring lock washer 12 4
33 GB/T5783-2000-M10%25 125 M10X 25 Hex. head bolt M10x25 11
34 304.31.249/250/251/252 AL ERIVE - Er Yoy Steering arm adusting shim Needed
35 GB/T3452.1-1992-34.5x2.65 |0X!E 34.5X2.65 O-ring seal 34.5%2.65 1
36 304.31.111-4 A& Upper bearing cover 1
37 GB/T3452.1-1992-85x2.65 |0OJLHE 85X2.65 O-ring seal 85%2.65 1
38 304.31.133 i falfEshifB R Adjusting shims for the first drive One set | Two pes for each size
39 GB/T276-1994-6011 Hhrk 6011 Ball bearing 6011 1
40 304.31.138 YRR " Lock washer 1
41 304.31.110-1 LAY Blocking ring of upright shaft 1
42 304.31.112-2 iE-5:Y Adjusting shims Oneset | Two pes for each size
43 304.31.113-1 drfa) s sh ik Driven bevel gear of the first drive 1
44 304.31.108-4 MHIESE Upright shaft housing 1
45  |GB/T119.2-2000-A10%x20  |4&% A10X 20 Straight pin A10x20 B
46 304.31.129-1 dfa)fEsh Eah i Driving bevel gear of the first drive .1
47 304.31.114-2 e Half shaft 1
48 404B.31.110 R Left steering trapezoid arm 1




7.B.2 BIEBIMFE R (AILMEE) Front Wheel Drive Axle .( Left Side-Slowdown )

Ser.No. Part No. 2R R Name & Specifications Quantity Remarks

49 450.31.024-1 R SRR (D) Linkage ball joint (Left) 1. :

50 GB/T6173-2000-M18x1.5-Lef{#Zf M18X 1. 5-%4 Hex.thin nut M18x1.5-Left 1

51 404B.31.105 HERIAT Steering tierod 1

52 GB/T6173-2000-M18x1.5 28 MI8X1.5 . Hex.thin nut M18x1.5 1

53 |450.31.026-1 AL B ) Linkage ball joint (Right) 1

54 GB/T6181-1986-M14 25 M14 Hex. thin slotted nut M14 2

55 GB/T91-2000-3.2x22 B 3.2X22 Split pin 3.2x22 2 ,

56 GB/T308-2002-8.7312G200b |4REk 8. 7312G200b Ball 8.7312G200b 1 11/32 "

57 GB/T6171-2000-M10x1  |4ZH} M10X1 | Hex. nut M10x1 1

58 504.31.144 B EURET MI0X1 Set screw M10x1 1

59 GB/T6181-1986-M12 $2RE M12 Hex. thin slotted nut M12 2

60 GB/T91-2000-3.2x32 B 3.2X32 Split pin 3.2x32 2

61  |400B.31.011 R B Steering drag link 1 Machine Steer 490
300.31.017-1 WRIAF SRR Steering drag link 1 Machine Steer 390

62 LD IR B i

Left final drive housing assembly

46



7.B.3 WIR AR R B CH )
Front Drive Axle (Right Side=Slowdown) (for Tyre 6.50-16)
; 304. 31. 001-5




7.B.3 HIERBNHT A (LR ) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. 2R BRI Name & Specifications Quantity |Remarks
1 GB/T6176-2000-M18x1.5 R M18X 1.5 Hex. nut M18x1.5 2
2 GB/T93-1987-18 B 18 Spring lock washer 18 6
3 304.31.179 SR Double screw bolt 2
4 GB/T5786-2000-M18x1.5x35 4242 M18X 1. 5% 35 hex. head bolt M18x1.5x35 4 level 8.8
5 304.31.101-3 IXFh % Drive shaft 1
6  ]404-931.111 BideKiht MC50X72X 15  Oil-seal MC50%72%15 2
7 GB/T5783-2000-M10x30 42H M10X 30 Hex. head bolt M10%30 16
8 GB/T93-1987-10 BE 10 Spring lock washer 10 26
9 304.31.104-3 X zhil 25 Drive shaft cover 1

.10 GB/T276-1994-6209 A& 6200 Ball bearing 6209 1
11 304.31.102-2 IX hh E 2 P Fixing ring of drive shaft 2
12 304.31.103-2 WX By & Drive shaft sleeve 1
13 - |304.31.132-3 KRR R Eh 5 5 Driven bevel gear of final drive 1
14 GB/T276-1994-6207 ik 6207 Ball bearing 6207 1
15 304.31.105-1 IR A Gasket for drive shaft cover 1
16 304.31.216-5 A LR ek Right final drive housing 1
17 GB/T119.2-2000-A10%24 &5 A10X 24 Straight pin A10x24 2
18 GB/T276-1994-61910 A& 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 & 32909 Tapered roller bearing 32909 1
20 304.31.131-3 KEE AR Driving bevel gear of final drive 1
21 304.31.107-4 SLAH Upright shaft 1
22 |GB/T276-1994-6208 HiFk 6208 Ball bearing 6208 2
23 850-2.39.112/113/114 SR Adjusting shims Needed
24  |GB/T3452.1-1992-75x2.65 |0fZH 75X2.65 O-ring seal 75x2.65 1
25 304.31.137-3 TR S Lower bearing cover 1

48



7.B.3 BiIEhR AR (ZEWGE) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. AR BRI Name & Specifications Quantity Remarks
26 JB-FT-CU-16 HAEEHEBME 16 Combined seal washer 16 1
27 |200.38.024 JECTHI B2 2E 6 A Oil drain plug 1
28 |JB/T7940.1-1995-M8x1 A M8 X1 Grease cup M8x1 1
29 304.31.215-4 y a3 Right linking arm 1
30 |304.31.202-1 BRI B HE Steering arm bushing 1
31  |GB/T5783-2000-M12x40 $ZH M12X 40 Hex. head bolt M12x40 4
32 GB/T93-1987-12 H#hE 12 Spring lock washer 12 4
33 GB/T5783-2000-M10x25 124 M10X25 Hex. head bolt M10x25 11
34 304.31.249/250/251/252 HRERgRR Steering arm adusting shim Needed
35 GB/T3452.1-1992-34.5x2.65 |OFZH 34.5X2. 65 O-ring seal 34.5%2.65 1
36 304.31.111-4 bHIA Upper bearing cover 1
37 GB/T3452.1-1992-85%x2.65 |0FERE 85X2.65 O-ring seal 85x2.65 1
38 304.31.133 ‘ A& R A Adjusting shims for the first drive One set | Two pcs for each size
39 |GB/T276-1994-6011 Hi7& 6011 Ball bearing 6011 1 '
40  |304.31.138 PERR Lock washer 1
41 304.31.110-1 SEA PSP Blocking ring of upright shaft 1
42 304.31.112-2 TR E Adjusting shims One set | Two pcs for each size
43 304.31.113-1 A e Bh ik sh ik Driven bevel gear of the first drive 1
44 304.31.108-4 VHER Upright shaft housing 1
45 |GB/T119.2-2000-A10%20 - |4 A10X20 Straight pin A10x20 1
46 304.31.129-1 T sh X 5h Driving bevel gear of the first drive 1
47  |30431.114-2 M tah Half shaft 1
48 404B.31.111 oy YA Right steering trapezoid arm 1 ,
49 _ |GB/T308-2002-8.7312G200b |#3k 8. 7312G200b Ball 8.7312G200b 1 11/32 "

19



7.B.3 BB (ZEds#) Front Wheel Drive Axle ( Left Side-Slowdown )

gk
Ser.No. Part No. LR B g Name & Specifications Quantity |Remarks
50 GB/T6171-2000-M10x1 2R M10X1 Hex. nut M10x1 1
51 504.31.144 R EIRET M10X1 Set screw M10x1 1
52 - ' D RE B R Right final drive housing assembly

1

50



7.C Fr#h B K Front Axles

(for KM385BT Diesel Engine and 2WD Machine Streering)
: 200. 31B. 001-1
14 5 16 17 18 19 20 21 22

N\t

56 55 54 5352 51 50 49 37 36 35 36 (23)



7.C BT822 % Front Axles

Ser.No. Part No. 2R B IR Name & Specifications | Quantity Remarks
1 GB/T9459-1988-M20x1.5 SR IF M20X 1.5 Hexagon slotted nutM20x1.5 2
2 GB/T91-2000-4x30 B 4X30 Split 4x30 2
3 200.31.135 FEBRE Seal washer 2
4 200.31.124 AR Cover of front-wheel hub 2
5 GB/T818-2000-M5x10 $24T M5X10 Slotted pan head screwM5x10 8
6 GB/T93-1987-5 HhE 5 Spring lock washer 5 8
i GB/T5783-2000-M14x%30 124 M14X30 Hex.head.boltM14x30 6 level 8.8
8 GB/T93-1987-14 3®E 14 Spring lock washer 14 14
9 200.31B.123 | GIEE %5 Front-wheel hub 2 200.31.123
10 HG4-692-67-SD45%x62x12  |yl#}SD45X 62X 12 Oil seal SD45%62x12 2
11 GB/T301-1995-51106 R 7K51106 Bearing 51106 2
12 200.31B.021-1 EHEETREMS Left telescopic beam assy 1
13 . |200.31.114-3 FHENE Kingpin bush 6
14 GB/T3452.1-1992-30x2.65  |0fB[E30X 2. 65 O-ring seal 30%2.65 4
15 200.31.126 B Dustproof ring 4
16 GB/T5785-2000-M12x1.5x55 [#&##M12X 1. 5X 55 Hex.head.bolt12x1.5x55 2
17 GB/T93-1987-12 BE 12 Spring lock washer 12 2
18 300.31.108 EMrRE Left steering arm 1
19 GB/T1099.1-2003-8%28 B 8x28 Key 8x28 2
20 GB/T6173-2000-M16x1.5-L. [##EF M16X1.5-7 Hex.nut M16x1.5-left 2
21 250-1.31.111 ML Steering drag link 1 for Machine Steer
22 GB/T5783-2000-M10x25 i2# MI0X25 Hex .head.boltM10x25 1
23 GB/T93-1987-10 #®E 10 Spring lock washer 10 1
24 300.31.018 BEMEEM Pendulum shaft 1
25 GB/T6173-2000-M16x1.5  [i&&F M16X1.5 Hex.nut M16x1.5 2

52



7.C ﬁfj’iﬂiéﬁi Front Axles -

Ser.No. Part No. ZFR % Name & Specifications Quantity | Remarks
26 300.31.106 BHEE Right steering arm 1
27 200.31B.022-1 AR Right telescopic beam assy 1 .
28 200.31B.020-1 AR &1 Front Axle 1
29  |200.31.160 - kg Adjust shim as needed
30 |200.31.128 RS CAD Pull rod joint (right) 2
31 200.31B.024 R4 BREH CR)D “Telescopic link (right) 1
32 200.31B.132 FRh ATk Tie rod chuck 2
33 |GB/T5782-2000-M10%45 iZF M10X45 Hex head.boltM10x45 2
34  |GB/T6170-2000-M10 $ZEE M10 Hex.nut M10 2
35  |200.31B.131-2 e Tie rod 1

36 [200.31B.023 HMEETREN (B Telescopic link (left) 1
37 GB/T5782-2000-M14%90 BEFEM14 X 90 Hex.head.boltM14x90 - 4 level 8.8
38 [200.31.127-1 BRIk Ball joint 4 |
39 200.31.134-1 B & Dust cap 4
40 200.31.130 TEREE Down ball seat 4
41 200.31.129 WL () . Pull rod joint (left) 2
42 200.31.131 Bk EE UP ball seat ' - 4
43 200.31.132 B Spring 4 -
44 GB/T893.1-1986-26 HE 26 Circlip for hole 26 4
45 © |200.31.133 P Spring cover 4
46 200.31.138 B Cover cap 4
47  |GB/T6181-1986-M12 R M12 Hexagon slotted nut M12 4
48  |GB/T91-2000-3.2x24 B 3.2Xx24 Split 3.2x24 4
49 JB/T7940.1-1995-M10x1 = |[Jhi#ARM10X 1 9

Grease nipple M10x1




7.C i S % Front Axles

Ser.No. Part No. LR RRG Name & Specifications Quantity | Remarks
50 200.31.014 HETWARE Steering knockle assy 2
51 HG4--692-67-W50%x72x7 HEW50X 72X 7 Oil seal WD50x72x12 2
52 HG4--692-67-PD50x72x12  |JH#PD50X 72X 12 Oil sealPD50x72x12 2
53 GB/T297-1994-32207 4 7& 32207 Bearing 32207 2
54 ]200.31.161 PR EE Stud 4
55 GB/T297-1994-30205 R BhihA&30205 Bearing 30205 2
56 GB/T97.2-2002-20 BE 20 Plain washer20 2
57 200.31B.134 ERE Securing pad 4
58 GB/T6170-2000-M14 P2 EIM14 Hex.nut M14 8 |level 8.0

54



7.D ®I%E B Front Axles

(for ZN39OT Diesel Engine and 2WD Hydrau11c Streer1ng)
300. 31D. 001
(15)  (14)

12 13 1% 1516 17 18/19 20 21 22//

e@@@@e@_l
2

45 44 L3 42 41 40 39 3



7.D Huimféﬁ‘z Front Axles

Ser.No. " Part No. & Name & Specifications Quantity | Remarks
1 GB/T6180-2000-M20 12 1EM20 Hex.nut M20 2

2 GB/T91-2000-4x30 #54x30 Split 4x30 2
3 |200.31.135 EHHBE Seal washer 2
4 200.31.124 AR B Cover of front-wheel hub 2
5 GB/T818-2000-M5%10 IRETMS5%10 Slotted pan head screwM5x10 8
6 GB/T93-1987-5 #ME5 ' Spring lock washer 5 8.
7 GB/T5782-2000-M14%30 BEFEM14%30 Hex.head.boltM14x30 6
8 GB/T93-1987-14 #E14 Spring lock washer 14 16
9 200.31B.123 i ® Front-wheel hub 2 200. 31. 123
10 HG4-692-67-SD45x62x12 |13 SD45x62x12 Oil seal SD45x62x12 2
11 GB/T301-1995-51106 751106 ' Thrust ball bearing 51106 2
12 |300.31D.024 ENHEEREGH Left telescopic beam assy 1
13 200.31.114-3 FEHTE Kingpin bush .6
14 IGB/T3452.1-1992-30x2.65 |OJE#E30%2.65 O-ring seal 30x2.65 4
15 {200.31.126 B dustproof ring 4
16 GB/T5782-2000-M12x1.5x55 |8Z#M12x1.5%55 Hex head.bolt12x1.5x55 2
17 GB/T93-1987-12 #E12 Spring lock washer 12 2
18 300.31.108A ERE Left steering arm 1
19  |GB/T1099-1979-8x28 £28x28 . Key 8x28 2
20 GB/T5783-2000-M10%25 $ZHEM10x25 Hex.head boltM10x25 1
21 GB/T93-1987-10 # @10 Spring lock washer 10 3
22 300.31.018A BEHEAH Pendulum shaft 1
23 1300.31.106 PRy, §iA Right steering arm 1
24 [300.31D.025 FIRESRAY Right telescopic beam assy 1
25 R A1 Front Axle 1

300.31.023A

56



7.D BiEIMA A Front Axles

Ser.No. Part No. LZFR R EkE Name & Specifications Quantity. |Remarks
26 |200.31.160 AR Adjust shim 140
27 300.31.164 FESk A Puli rod joint (right) 1
28 GB/T6173-2000-M16x1.5 PEREM16%1.5(47) Hex.nut M16x1.5(R) 1
29 300.31.139-1 ‘ BIBERIAT CBD Assistant tie rod (right) 1
30 300.31B.028 BMhATRE M Tie rod assy 1
31 - |GB/T5782-1986-M14x90 BRFEM14%90 Hex.head.boltM14x90 6
32 300.31.138-1 BIBRRIAF () * Assistant tie rod (left) 1.
33 |GB/T5782-2000-M10x45 BEFEM10%45 Hex.head boltM10x45 2
34 GB/T6173-2000-M16x1.5L.  [4#2fM16x1.5 (%) Hex.nut M16x1.5(L) 1
35 300.31.163 HmiEsk (K) Pull rod joint (left) 1
36 300.31.170 T Seal cover 2
37 GB/T91-2000-3.2x50 $43.2x50 Split 3.2x50 2
38 JB/T7940.1-2000 |[HAAM10x1 Grease nipple M10x1 9
39 [200.31.014 HEHAMH Steering knockle assy 2
40 HG4--692-67-W50x72x7 HEW50x72%7 Oil seal WD50x72x12 2
41  |HG4--692-67-PD50x72x12  |ihi#PD50x72x12 Oil sealPD50x72x12 2
42 GB/T297-1994-32207 #h%&32207 Bearing 32207 2
43 [200.31.161 MR Stud 4
44 GB/T297-1994-30205 h7&30205 Bearing 32205 2
45 GB/T97.2-2002-20 220 Plain washer20 2
46  |300.31.169 ERErE Ballstud 2
47 300.31.168 RS Pull rod joint (left) 2

© 48 300.31.167 BRL R Ball stud seat 2
300.31.165 AERSKES Ball stud 2

49

57



7.D §i%h 2 A Front Axles

Ser.No. Part No. LRI Name & Specifications Quantity | Remarks
50 300.31.166 BLmHE Cover ‘ 2
51 GB/T6181-1986-M12 I2EM12 Slotted Hex.nut M12 2
52 |GB/T91-2000-3.2x24 H3.2x24 Split 3.2x24 2
53 200.31B.134 EEE " Securing pad 6
54 SREEM14 Hex.nut M14 6

.|GB/T6170-2000-M14

o8



"71.B B4k E Bk Front Axles

(for ZN390T Diesel Engine and 2WD Machine Streering)
300A-11. 31. 001 |

12




7.E B8R A% Front Axles

Name & Specifications

Ser.No. Part No. L FR B R Quantity |Remarks
1 GB/T6180-2000-M20 IR FM20 : Hex.nut M20 2 :
2 GB/T91-2000-4%30 4x30 Split 4x30 2
3 200.31.135 B3 Seal washer 2
4 200.31.124 IR S & Cover of front-wheel hub 2
5 GB/T818-2000-M5x10 BZETMS5%10 Slotted pan head screwM5x10 8
6 . |GB/T93-1987-5 HE5 Spring lock washer 5 8
7 GB/T5782-2000-M14x30 12FEM14%30 Hex head.boltM14x30 6
8 GB/T93-1987-14 #pE14 Spring lock washer 14 16
9  [200.31B.123 EIELE %> Front-wheel hub 2 200.31.123
10 HG4-692-67-SD45x62x12  |#HIFSD45%62%12 Oil seal SD45x62x12 2 |
11 GB/T301-1995-51106 #7&51106 Thrust ball bearing 51106 2
12 300.31.024 EUHEERSMH Left telescopic beam assy 1
13 200.31.114-3 FHEE Kingpin bush 6
14 GB/T3452.1-1992-30x2.65 |0 FE30x2.65 O-ring seal 30x2.65 4
15 200.31.126 By dustproof ring . 4
16 GB/T5782-2000-M12%1.5x55 [42#M12x1.5x55 Hex head.bolt12x1.5%55 2
17 GB/T93-1987-12 B EIL12 Spring lock washer 12 2
18 300.31.106 s Left steering arm 1
19 GB/T1099-1979-8x28 8x28 Key 8x28 2
20  |GB/T6173-2000-M16x1.5L  [$2EEM16x1.5 (%) Hex.nut M16x1.5(L) 2
21 400B.31.101 WAt Steering drag link 1.
22~ |GB/T5783-2000-M10x25  [#EH:M10x25 Hex head.boltM10x25 1
23 GB/T93-1987-10 # 10 Spring lock washer 10 3
24 300.31.018 BEMESH Pendulum shaft 1
25 GB/T6173-2000-M16x%1.5 42 REM16x1.5(F) Hex.nut M16x1.5(R) 2

60



7.E Ai#2 5% Front Axles

GER
* Ser.No. Part No. LR B H Name & Specifications Quantity |Remarks

26 300.31.108 AR Right steering arm 1
27 300.31.025 AR RS Right telescopic beam assy 1
28 300.31.023 RUHIE A1 Front Axle 1
29 200.31.160 WER e Adjust shim 14
30 300.31.164 Hmik Ca) Pull rod joint (right) 2
31 300.31.139-1 BB ChH) Assistant tie rod (right) 1
32 300.31.028 BRI RS Tie rod assy 1
33 GB/T5782-1986-M14x90 $Z2HEM14%90 Hex.head boltM14x90 6
34 300.31.138-1 BIBRAT () Assistant tie rod (left) 1

35 300.31.163 gk () Pull rod joint (left) 2
36 300.31.170 . R Seal cover 4
37 GB/T91-2000-3.2x50 £43.2x50 Split 3.2x50 . 4
38 JB/T7940.1-2000 JMAFM10x1 Grease nipple M10x1 9
39 200.31.014 HERYAHEESH Steering knockle assy 2
40 HG4--692-67-W50%72x7 HEWS50x72x7 Oil seal WD50x72x12 2
41 HG4--692-67-PD50x72x12 |3 PD50x72x12 Oil sealPD50x72x12 2
42 GB/T297-1994-32207 4h7&32207 Bearing 32207 2
43 200.31.161 Ly o Stud 4
44 GB/T297-1994-30205 447K 30205 Bearing 32205 2
45 GB/T97.2-2002-20 #R20 Plain washer20 2
46 300.31.169 EEHE Ball stud 4
47 300.31.168 Rk R . Pull rod joint (left) 4
48 300.31.167 BRSO Ball stud seat 4
49 300.31.165 R SLAH Ball stud 4

61



7.E REUHLR L Front Axles

gx
Ser.No. Part No. LRI Name & Specifications Quantity |Remarks

50 300.31.166 BkmhEE Cover 4

51 GB/T6181-1986-M12 JEREM12 Slotted Hex.nut M12 4

52 GB/T91-2000-3.2x24 £43.2x24 Split 3.2x24 4

53 GB/T5782-2000-M10x45 IEAEM10x45 Hex.head.boltM10x45 2

54  {200.31B.134 EEE Securing pad 6

55 GB/T6170-2000-M14 PR EEM 14 Hex.nut M14 6

62



8. A FIIR 3y % % gk Front Drive Wheel
284. 32. 001-1/304. 32. 001

63



8. A BiURzh4E A% Front Drive Wheel

Ser.No. Part No. ~ L TR B A Name & Specifications Quantity Remarks
1 284.32.011 iR (16X4. 50E) Rim , Front drive wheel 1x2 for Tire 6.0-16
304.32.011 $i3 S (16X 5. 60F) Rim , Front drive wheel 1x2  |for Tire 6.5-16
2 GB/T2979-1999-6.0-16 WahiE MR 6.0-16 Inner tube 6.0-16 1x2
GB/T2979-1999-6.5-16 IRFNAE NS 6.5-16 Inner tube 6.5-16 1x2
3 GB/T2979-1999-6.0-16 IRENEHMA 6. 0-16 Cover tyre 6.0-16 1x2
GB/T2979-1999-6.5-16 IXFHE SN 6.5-16 Cover tyre 6.5-16 "1x2
4 GB/T2979-1999-6.0-16 IRFh4 6.0-16 Tyre 6.0-16 1x2
" |GB/T2979-1999-6.5-16 IXEh 6.5-16 Tyre 6.5-16 1x2
5 284.32.001-1 BUOE L4 SRR Front Drive Wheel 1x2
304.32.001 RIXEh 3 B Front Drive Wheel 1x2

64



8.B TR & Guide Wheel
300. 32. 001 -

65



8B FiEA Guide Wheel

Ser.No. Part No. LR Y E NS ___ Name & Specifications Quantity | Remarks
1 300.32.001 B R (15X 4. 00E) Guide wheel rim (15%4.00E) 1x2
2 GB/T1192-2008-5.00-15 S m#E Al 5.00-15 Tube 5.00-15 : . 1x2
3 GB/T1192-2008-5.00-15 1x2

S w4 & 5.00-15 Tire5.00-15

66



3. C HIIX zh 4 ¥ gk Front Drive Wheel
304-9A. 32. 001 | :

67



8.C EIIKzj%# S Front Drive Wheel

Ser.No. Part No. 2R Name & Specifications Quantity | Remarks
1 404-9.32.011 M EE B (16X 5. 00F)  Rim,Front drive wheel (16x5.00F) 1x2
2 GB/T2979-1999-6.5-16 IR NAS 6.5-16  Inner Tube 6.5-16 1x2  |High-lug tyre
GB/T2979-1999-6.5-16 ARG 6.5-16 Inner Tube 6.5-16 1x2  |optional
3 GB/T2979-1999-6.5-16 IXENE AR 6.5-16 Cover tyre 6.5-16 1x2  |High-lug tyre
GB/T2979-1999-6.5-16 Wzhie I g 6.5-16 Cover tyre 6.5-16 1x2  |optional
4 GB/T2979-1999-6.5-16 IXFHEPE 6.5-16 Tyre 6.5-16 1x2  |High-lug tyre
' GB/T2979-1999-6.5-16 |z 0s 6. 5-16 Tyre 6.5-16 1x2  |optional
5 AR Bh 3 B Ak Front Drive Wheel 1x2  |High-lug tyre
BIIEahES B K Front Drive Wheel 1x2 optional

68



9. A IRZhHp R
Drive Wheel (9. 5-24)
200. 34. 001-1

6

17

69



9. A B M Drive Wheel (9.5-24)

Ser.No. Part No. 2R IR Name & Specifications Quantity | Remarks
1 GB/T96-2002-16 _E 16 Large plain washer 16 6x2
2 GB/T93-1987-16 BE 16 Spring lock washer 16 6x2
3 GB/T6170-2000-M16 IZEIM16 Fine thread hex. nut M16 6x2
4 |200.34.103-2 WA E Rear wheel ballast 4x2
5 GB/T2979-1999-9.50-24 B8 9. 50-24 Cover tyre 9.50-24 1x2
6 GB/T2979-1999-9.50-24 s 9.50-24 Inner tube 9.50-24 1x2
7 200.34.020-2 REEEH Driving wheel rim 1x2
8 200.34.110-2 B EER - Rear wheel disc 1x2
9 200.34.115 Mz ie Catch bolt 6%2
10 200.34.117 #$E 14 Plain washer 14 6x2
11 GB/T93-1987-14 #HE 14 Spring lock washer 14 12%2
12 GB/T6176-2000-M14x1.5 - |#&&F M14X1.5 Fine thread hex. nut M14x1.5 6x2

13 GB/T6170-2000-M14 |42EE M14 Fine thread hex. nut M16 6x2
14 200.34.104-2 A EIB# Ballast bolt 6x2
15  |GB/T2979-1999-9.50-24 MR 9.50-24 Tyre 9.50-24 1x2
16 200.34.011B-2 R R Driving wheel rim assembly 1x2
17 | ER 9.50-24 Tyre assembly 9.50-24 1x2

70



9.B IRhEb B (11, 2-24)

Drive Wheel (11. 2-24)
300. 34. 001-1

71 :



R4 A(11.2-24) Drive Wheel (11.2-24)

Ser.No. Part No. 2 KR B A% Name & Specifications Quantity |Remarks
1 300.34.102-2 LG Bolt for ballast 3x2
2 GB/T97.1-2002-16 #JE 16 Plain washer 16 3x2
3 -1GB/T93-1987-16 #HE 16 Spring lock washer 16 6x2
4  |GB/T6170-2000-M16 BT M16 Hex. nut M16 6x2
5 GB/T6176-2000-M14x1.5 PERE M14X1.5 Fine thread hex. nut M14x1.5 6x2
6 GB/T93-1987-14 T 14 Spring lock washer 14 6x2
7 GB/T97.1-2002-14 #HE 14 Plain washer 14 6x2
8 200.34.115 L 1o b Attachment bolt 6x2
9 300.34.101-2 JFERE Rear wheel ballast 2x2
10 300.34.103-1 IKEN R AR Wheel disc 1x2
11 300:34-011 IR He 5 2 Rk Wheel rim 1x2
12 GB/T2979-1999-11.2-24 IXGHEC RS 11. 2-24 Inner tubel1.2-24 1x2
13 GB/T2979-1999-11.2-24 IR SMIE 11. 2-24 Cover tyre 11.2-24 1x2
14 GB/T96-2002-16 #0E 16 . Large plain washer 16 3x2
15 GB/T2979-1999-11.2-24 AR 11.2-24 Tyre 11.2-24 ’ 1x2
16 B ERK Driving wheel rim assembly 1x2
17 BB 2-24 Tyre assembly 11.2-24 1x2

72



9.C IRZHIL B R
- Drive Wheel
304-94. 34. 001

(3) ()

73



9.C IKEhE MRk Drive Wheel

Part No.

Ser.No. LR RS Name & Specifications ~ Quantity | Remarks
1 300.34.102-2 HCE B4 Bolt for ballast 3x2
2 GB/T97.1-2002-16 #1516 Plain washer 16 3x2
3 GB/T93-1987-16 $HE 16 Spring lock washer 16 6x2
4 GB/T6170-2000-M16 b2E}F M16 Hex. nut M16 6x2
5 GB/T6170-2000-M14 IZ5; M14 Fine thread hex. nut M14 6x2
6 GB/T93-1987-14 #E 14 Spring lock washer 14 6x2
7 GB/T97.1-2002-14 #®E 14 Plain washer 14 6x2
8  |200.34.115 Ly o Attachment bolt 6x2
9 300.34.101-2 JERCE Rear wheel ballast 2x2
10 300.34.103-1 IRZN B ERAR Wheel disc 1x2
11 404-9.34.011 BEWEER (24XW10) Wheel rim 1x2

12 GB/T2979-1999-11.2-24 IRFNEE N AE 11.2-24 Inner tubel1.2-24 1x2
13 GB/T2979-1999-11.2-24 IRFNEEAMIE 11.2-24 Cover tyre 11.2-24 1x2
14 GB/T96-2002-16 #E 16 ' Large plain washer 16 3x2
15 GB/T2979-1999-11.2-24 RR 11.2-24 Tyre 11.2-24 1x2
16 | R R . Driving wheel rim assembly 1x2
17 B 11.2-24 1x2

Tyre assembly 11.2-24

74



9.D IR Zh 4 KR,
Drive Wheel
304-9A. 34A. 001

(3) (4)




9.D IRENHE AR Drive Wheel

Ser.No. Part No. ZFR IR Name & Specifications | Quantity Remarks
1 300.34.102-2 e g Bolt for ballast 3x2
2 GB/T97.1-2002-16 #MHE 16 Plain washer 16 3%2
3 GB/T93-1987-16 #E 16 Spring lock washer 16 6x2
4 GB/T6170-2000-M16 125 M16 Hex. nut M16 6x2
5 GB/T6170-2000-M14 $2EE Mi4 Fine thread hex. nut M14 6x2
6 GB/T93-1987-14 HE 14 Spring lock washer 14 6x2
7 GB/T97.1-2002-14 HE 14 Plain washer 14 6%2
8 200.34.115 EpEEE A Attachment bolt 6x2
9 300.34.101-2 EERE Rear wheel ballast 2x2
10 300.34.103-1 IR SRR Wheel disc 1x2
11 304-9A.34A.011 REHEM (24XW8) Wheel rim 1x2
12 GB/T2979-1999-9.5-24 IRSHEE G 9. 5-24 Inner tube 9.5-24 1x2
13 GB/T2979-1999-9.5-24 WHHEIME 9. 5-24 . Cover tyre 9.5-24 1x2  |High-lug tyre
14  |GB/T96-2002-16 HE 16 | Large plain washer 16 3x2 .
15 GB/T2979-1999-9.5-24 #Hs 9.5-24 Tyre 9.5-24 1x2  |High-lug tyre
16 PSR ‘Driving wheel rim assembly 1x2
17 RS 9.5-24 Tyre assembly 9.5-24 1x2 High-lug tyre

76



10. A 5| K E &K
Drawbar
200. 35. 001-1




| 10. A é%i%ﬁ.&é\ﬁi Drawbar

Ser.No. Part No. LR R G Name & Specifications Quantity |Remarks
1 200.35.012-1 mHREEE - Hitch pin 1
2 200.35.011-1 25| R A1 | Drawbar frame 1
3 GB/T93-1987-16 #®ME 16 . Spring lock washer 16 6
4 GB/T5783-2000-M16x40 12K M16X40 . Hex. head bolt M16x40 6

78



10.B #5| K E LK

Drawbar

200. 35B. 001-5

79



10.B 3|3 E B Drawbar

Ser.No. Part No. 24 BR B R Name & Specifications Quantity |Remarks
1. |200.35B.011 TSI RES M - Front drawbar frame 1
2 GB/T93-1987-16 #HE 16 ' Spring lock washer 16 4
3 GB/T5783-2000-M16x40 EAE M16X40 Hex. head bolt M16x40 4 level 8.8
4 200.35B.016 HBHEEH . Hitch pin 1
5 |200.35B.015 )RR A " Connecting board frame 1
6. |200.35.012-1 mHEe Hitch pin 1

80



L

10.C FEATXZEG| T S AL
Tractor Drawbar
280. 53A. 001

81



10.C %ﬁ@%l%ﬁﬁ}é\ﬁi Tractor Drawbar

Ser.No. Part No. 22 B8 B A& Name & Specifications Quantity | Remarks
1 280.53A.012-1 e IR et Swing Drawbar Frame 1
2 GB/T93-1987-16 #E 16 Spring lock washer 16 6
3 GB/T5783-2000- M16x40 1242 M16X40 Hex. head bolt M16x40 4
4 300.53.102 75| REH R-pin 2
5 300.53.109 25| 4 Hitch pin 2
6 300.53A.103 =GR Drawbar plate 1
7 GB/T6170-2000-M16 12EE M16 Hex. nut M16 2
8 GB/T5782-2000-M16x65 BEFE M16X 65, Hex. head bolt M16x65 2
.9 300.53.011 HREA Spindle 1
10 200.56.011 BEHASH Lock pin 1
- 11 300.53.104-1 #Eg|-F Drawbar clamping plate 1

82



11 {58 4
Transmission Shaft (for 4WD)
254-10. 36. 001/304A-11. 36. 001

83



11 4EzhEh A Ak Transmission Shaft

Ser.No. Part No. LZ IR ' Name & Specifications | Quantity Remarks

1 254-5.36.012 HEEEESHE Front housing 1 for engine 385
304A-11.36.012 BEEESS Front housing 1 for engine 390

2 GB/T6170-2000-M8 $REE M8 Hex. nut M8 1 '

3 GB/T93-1987-8 - P 8 Spring lock washer 8 4

4 GB/T97.1-2002-8 #HEE 8-140HV Flat washer 8-140HV 1

5 . |GB/T5783-2000-M8x25 JZAE M8 X 25 Hex. head bolt M8x25 3

6 304A.36.013 ey G e Fixing bracket 2

7 304.36.014 HiE & 53EK Hoop ¢53 1

8 304.36.103 BHE Seal sleeve 1

9 304.36.015 HE 485K Hoop ¢48 |

10 304.36.016 BEEESH Rear housing 1

11 GB/T879.1-2000-4%30 44 4X30 Slotted spring pin 4%30 3

12 GB/T3081-1982-1-1.4 HAEPENEE 1-1.4 Steel wire I-1.4 . %7 need

13 304.36.108 B E Rubber cover 2

14 304.36.101 TAERE Support sleeve 2

15 GB/T308-2002-9 HER 9 Steel ball 9 12

16 254-10.36.011 IR EEER &4 Transmission shaft ] for cngine 385
304A-11.36.011 BRI BEEERE S Transmission shaft ] for engine 390

17 304.36.104 BHE () Blocking ring (2) 2

18 304.36.105 A Spring 1

19 304.36.106 4Py Seal blocking ring ]

20 304.36.107 BRI ERE Rear connecting-sleeve 1

21 304A .36.107 J& ik Rear mid-shaft 1

22 GB/T3452.1-1992-48.7%3.55 Oﬁé[ﬂ 48.7X3.55 O-ring seal 48.7x3.55 2

23 GB/T5783-2000-M10%25 B2 M10X 25 Hex. head bolt M10x25 2

84



11 1EEh5 S AL Transmission Shaft

Ser.No. Part No. R R Name & Specifications Quantity | Remarks
24 GB/T93-1987-10 HBE 10 Spring lock washer 10 2
25 304.36.109 eh g B Mid-shaft seat 1
26  |JB/T7940.1-1995-M10x1 AR M10X 1 1
27 |304.36.110 P Paper gasket 1
28 HG4-692-67-PG25%42x10  |yhi$t PG25X 42X 10 Oil seal PG25%42x10 1
29 GB/T276-1994-6205-Z & 6205-Z Ball bearing with shields 6205-Z ]
30 304.36.113 EEE Conrecting sleeve ‘ 1
31 304A.36.106 R Mid-shaft housing 1




12,1 BHH R (A
Gearbox (A)
200. 37A. 001 |

(2)

86



12. 1 ZEFE B (A) Gearbox (A)

Ser.No. Part No. LR B R Name & Specifications " Quantity | Remarks
1 200.37.103-1 — AT AR 55 Front bearing cover , shaft I 1
2 GB/T5783-2000-M10%20 12k M10X20 He:. Head bolt M10x20 9
3 GB/T93-1987-10 #HE 10 ' Spring lock washer 10 30
4 200.37.104 FLEHE R Bearing cover gasket 1
5 HG4-692-67-PD35x62x12 |} PD35X 62X 12 Oil sealPD35x62x12 2
6 GB/T894.1-1986 P45 35 Circlip for shaft 35 3
7 GB/T276-1994-6307 BEhihAR 6307 Ball bearing 6307 1
8 GB/T893.1-1986-80 24 80 Circlip for hole 80 1
9 200.37.102-2 —HhE S5 Constant-mesh gear , shaft I 1
10 200.37.105 BERILHERE Thrust washer ,roller 2
11 GB/T309-2000-2.5%19.8 e 2.5%X19.8 Needle roller 2.5%x19.8 28
12 200.37A.136 “E=. Ak 3rd&4th speed , shaft II 1
13 200.37A.135 B TR 2nd speed , shaft I 1
14 200.37A.130 B —RibR 1st speed, shaftIl 1
15 200.37.137 s shaft II 1
16 GB/T276-1994-6307N RBhRlA 6307N Snap ring ball bearing 6307N 1
17 GB/T305-1998-80 1EEH3E 80 Snap ring 80 1
18 200.37.120-1 BRI Rear bearing cover , Shaft II 1
19 200.37.208 5 Ring gear 1
20 200.37.201 ITERRWARR Front shim , planet carrier 1

21 ]200.37.209 TERRIR Planet carrier 1
22 200.37.210 ITERS ek Splined ring , planet carrier 1
23 200.37.205 TERERRA Rear shim | planet carrier 1
24 1200.37.206 ITERYE Rear cover , planet carrier 1
25 200.37.212 EERE Sliding gear 1

\

87



12.1 | ’B’Zﬁfg SR (A) Gearbox (A)

GxR
Ser.No. Part No. Z R R Name. & Specifications Quantity Remarks
26 GB/T93-1987-12 B 12 Spring lock washer 12 18
27 - |GB/T5782-2000-M12x70 1242 M12X70 Hex. head bolt M12x70 4
28 200.37.202 TR Planet gear shaft 3
29 200.37.204 ITERRRB A Shim ,Planet gear 6
30 200.37.203 ITERRRERE Needle bearing retainer 6
31 200.37.207 ITEGR Planet gear 3
32 GB/T309-2000-3%19.8 BE 3X19.8 Needle roller 3x19.8 66
33 200.37.106 o (]l A b Ak B Front bearing cover , counter-shaft 1
34  |GB/T276-1994-6306 WEhHhA 6306 Ball bearing 6306 2
35 200.37.108-2 Hh Rl R A i 2 Constant-mesh gaer , counter-shaft 1
36 200.37.109 ch ) H AT PR Front spacer sleeve , counter--shaft 1
37 200.37.110-1 Rl A =AY 5 5 . 3rd speed gear, counter-shaft 1
38 200.37.112 o () %l o e P Middle spacer sleeve, counter-shaft 1
39 200.37A.113 ch a4 R R 2nd speed gear, counter-shaft 1
40 200.37.115 o 8] 5l /5 % Rear spacer sleeve, counter-shaft |
41 |200.37.023 rh (A 4 4 Counter-shaft 1
42 200.37A.117 R — R 1st speed gear I gear , counter-shaft 1
43 200.37.118-1 e () 4 J5 Hl AR 55 Rear bearing cover , counter-shaft 1
44  |GB/T5783-2000-M10x25 2 M10X 25 Hex. Head bolt M10x25 9
45 200.37.214 MRS E Splined sleeve !
200.37.214A \ wliEhiESE Splined sleeve ] Two-specd output
46 |GB/T5783-2000-M12x30 24 M12X 30 Hex. Head bolt M12x30 |
47 200.37.111 (YR Retaining ring , reverse gear I
48  |200.37.145-1 B Reverse gear | |

88



12. 1 2574 B AL (A) Gearbox (A)

Ser.No. Part No. BRI Name & Specifications Quantity {Remarks
49 200.37.146. FIRsiE R E Bush , reverse gear 1
50 200.37.114 FRY i se kR Thrust ring , reverse gear 1
51 200.37.116 1344 5h Reverse gear shaft 1
52 GB/T65-2000-M6x8 BRET M6XS8 Cheese head screw M6x8 3
53 200.37.021 ITEREEM Planet carrier part 1
54 200.37.012 TRV B R Planet carrier assembly 1
\

89



12.2 345 & B (B)

Gearbox (B)

.200. 37A. 001

—

[
N

1!
N

(12)

o~ m <~ wn
o~ N NN

sl ] &

90



12,2 BHFE R B) Gearbox (B)

Ser.No Part No. LR B Name & Specifications Quantity | Remarks
1 300.37.126 ARX Right shift fork 1 ‘
2 200.37.125-1 AR X Shaft , right shift fork 1
3 200.37.124 iR X Middle shift fork | 1
4 200.37.123-1 H R X Shaft , middle shift fork 1
5 300.37.130 AEBRX - Left shift fork 1
6 GB/T3452.1-1992-10x2.65  |OF£EE 10X 2.65 O-1ing seal 10x2.65 3
7 GB/T308-2002-9.5 MERK 9.5 Steel ball 9.5 4

8 450.38.160 BN EMHE Positioning spring , shift fork: 4
9 200.37.121-1 e3R8 X Shaft ,left shift fork | 1
10 200.37.211 AR X Shift fork , Hi- low speed range 1
11 |GB/T97.1-2002-10 P 10 Chamfered plain washer 10 1
12 GB/T93-1987-10 2@ 10 Spring lock washer 10 30
13 GB/T6170-2000-M10 $2EF M10 Hex. nut M10 1
14 [200.37.014-1 P T B R Shift lever handle 1
15 GB/T6172-2000-M 10 $REE M10 Hex. nut M10 1
16 200.37A.150 Y Shift lever 1
17 GB/T75-1985-M8x12 $R4T M8X 12 Set screw with dog point M8x12 2
18 200.37.151 - BhENE21. 4X 160 Cold drawn steel wire ¢1.4x160 1
19 300.37.188 BE Dust boot 1
20 300.37.112 e PYAT R Spring , gear shift lever 1
21 300.37.113 AR AT 3 BT Spring stopper , gear shift lever 1
22 GB/T5783-2000-M10x25 §2H M10X 25 Hex. Head bolt M10x25 9
23 300.37.114-1 PR e Seat , gear shift lever 1
24 200.37.133 B FFRRALAE Gear shifting gate 1
25 200.37.134 s PR A IR Seat gasket , gear shift lever 2

\

91



12. 2 g5 5% (B) Gearbox (B)

Ser.No Part No. 2R RS Name & Specifications | Quantity Remarks
26 200.37.138 AR AR 5 4T B Gasket , gearbox cover 1
27 200.37.139 A TEFE G Gearbox cover 1
28 |GB/T898-1988-AM12x45 PRE: AM12X45 Studs AM12x45 4

- 29 GB/T93-1987-12 #HE 12 Spring lock washer 12 18
30 GB/T6170-2000-M12 BAE; M12 Hex. nut M12 4
31  |GB/T119.2-2000-B8x22 44 B8X22 - Parallel pin B§x22 2
32 GB/T5783-2000-M 12%35 §2H M12X 35 Hex. Head bolt M12x35 9
33" {300.37.155 SEPLERET Poisitioning screw 3
34 JB-FT-CU-16 A FHERE16 Combination washer 16 1
35 200.38.024 TR R B A, Oil drain plug 1
36 GB/T5783-2000-M10x20 §2k: M10X 20 Hex. Head bolt M10x20 9
37 200.37.141-1 BAERHNE . Clutch shaft bush 2
38 200.37A.101 FEFE A Gearbox housing 1
39 GB/T5782-2000-M10x115 |42 M10X 115 Hex. head bolt M10x115 2 8.8 level 380/385

GB/T5782-2000-M10x130  |#2#2 M10X 130 Hex. head bolt M10x130 2 ‘|8.8level Two cylinder
GB/T5783-2000-M 10x40 IZF M10X40 Hex. head bolt M10x40 2 8.8 level 390

40 GB/T5783-2000-M10x40 §2#2 M10X40 Hex. head bolt M10x40 10 8.8 level
41 GB/T93-1987-6 #H[F 6 Spring lock washer 6 2
42 GB/T65-2000-M6x8 P24T M6X8 Slotted cheese head screw M6x8 3
43 200.37.128 HEBUELE Clutch observe hole cover 1

92



13.1 AR (A)

Rear Axle (A)
254D, 38. 001-1

16,17,19
22,2324
25,26,27

1 6,7,8,9,10,11
12,13,14,15

28

93



13. 1 f‘é’ﬁf‘é\ﬁi (A) Rear Axle(A)

Ser.No Part No. 2R B A Name & Specifications Quantity Remarks

1 GB/T297-1994-32011 B 32011 Tapered roller bearing 32011 2

2 200.38.124 HE Bush , 2,
3 |200.38.126 1T E R 2 LRET Fixing bolt, planet gear shaft 1

4 GB/T5783-2000-M10x25 BRFE M10X 25 Hex. head bolt M10x25 9

5 200.38.125 PR Lock piece 5

6 - {200.38.117-1 AR Differential case cover 1

7 200.38.123-1 PHARE A Shim halfshaft gear 2

8 200.38.120 a0 Half shaft gear 2

9 300.38.143 TR Planet gear shaft 1
10 200.38.119A ITERR Planet gear 2
11 200.38.122A-1 ITEWRE R Planet gear shim 2
12 |200.33.116A ZEIEARTL Differential case 1
13 200.38.149 BER Lock piece 5
14 GB/T5786-2000-M12x1.5%x25 |i#4# M12X1.5X25 Finc thread hex. head bolt M12x1.5x25 4
15 250.38.118 FiEFHB SR Spiral crown gear 1
16 200.38.127-1 T EFRELR Shank-type spiral bevel pinion 1
17 GB/T297-1994-31307 A 31307 Tapered roller bearing 31307 1
18 200.38.104 B B Dit b e Shims for front spiral bevel pinion 1 set
19 200.38.128 EHEI AR Bearing seat spiral bevel pinion 1
20 GB/T93-1987-12 $Hhg 12 Spring lock washer 12 4
21 GB/T5786-2000-M12x1.5x35 [#242 M12X1:5X35 Fine thread hex. head bolt M12x1.5%35 4
22 GB/T297-1994-32207 A& 32207 Tapered roller bearing 32207 1
23 200.38.133 RE Short spacer sleeve 1
24 200.38.145 iRy Qil slinger 1
25 200.38.134 o (B Lock piece 1

94



13. 1 EHr R A (A) Rear Axle(A)

S .
Ser.No Part No. LR B IAR Name & Specifications Quantity Remarks
26  [200.38.130 BURIR R Lock nut 2
27 |200.38.131 1IER S Lock washer | 1
28  '1200.38.012-1 F & EFEF B Front spiral bevel pinion assembly 1
29 250.38.011 ZIERS B A ~ Differential case assembly 1

95



13.2 AR & & (B)

Rear Axle (B)
©254D. 38. 0011

\J

/@/ ﬁm\ aE

/ ;
.25 /ﬂ 2621 28 (14) (Z; 29+ 30 (210 M

96



13.2 EMF R (B) Rear Axle (B)

Ser.No . Part No. 2207 A Name & Specifications Quantity Remarks

1 250D.38.101 Ja ek Rear axle case 1 For 2WD
254D.38.101 JE B STk Rear axle case 1 For 4WD

2 GB/T93-1987-10 32 10 Spring lock washer 10 23
3 GB/T5783-2000-M 10x45 i2H M10X 45 Hex. head bolt M10x45 7
4 200.38.105 R 2R ALk Paper gasket lift housing 1
5 GB/T5783-2000-M10x70 2R M10X 70 Hex. head bolt M10x70 1
6 200.38.103 L HER AR Paper gasket upper cover 1
7 200.38.135B LR Upper cover 1
8 200.38.014 HRER Dipstick 1
9 GB/T5783-2000-M10x20 $2Fe M10X 20 Hex. head bolt M10x20 7
10 200.38.111 Be gl Bhat IR Paper gasket,bush 1
11 200.38.113 B E Bush,shifter peg 1
12 200.38.020 R AL R AT B R Shift lever,range hi-low speed 1
13 GB/T879.1-2000-6x28 B 6X28 Slotted spring pin 6x28 2
14 GB/T93-1987-8 B 8 Spring lock washer 8 5
15 GB/T5783-2000-M8x25 iR M8X 25 Hex. head bolt M8x25 3
16  |200.38.112 RS IR Shifter peg 1
17 GB/T3452.1-1992-15x2.65  |OF¢M 15X2.65 O-ring seal 10.6x2.65 2
18 [200.38.102 AR A 5 5 B Bk B R 2 Paper gasket ]
19 GB/T119.1-2000- 8x16 |84 B8X 16 Parallel pin B8x16 2
20 GB/T5782-2000- M12x60 |42 M12X60 Hex. head bolt M12x60 2
21 GB/T93-1987-12 B 12 Spring lock washer 12 35

22 GB/T5783-2000-M12x35 B2HE M12X 35 Hex. head bolt M12x35 10
23 300.38.109 M ER IR AR Paper gasket small cover ,plate 1 Only for 2WD-
24 1300.38.108 A EiAR Small cover plate | 1 Only for 2WD

\

97




13. 2 J_E"fﬁ."‘é’xﬁﬁ(B) Rear Axle (B)

Ser.No Part No. LR R IR Name & Specifications Quantity | Remarks
25 GB/T5783-2000-M10x30 #2E M10X30 Hex. head bolt M10x30 6
26 200.38.144 HE Bush 2
27 GB/T3452.1-1992-33.5%3.55 |OFEEE 33.5X3.55 O-ring seal 33.5x3.35 1
28 |200.38.160 Wi End cover 1
29 200.38.107 R ENEE 5 R Paper gasket 1
30  |GB/T898-1988-AM12x35  [4%4F AM12X35 Stud AM12x35 12

- 31 GB/T6170-2000-M12 $ERE M12 Hex. nut M12 20
32 JB-FT-CU-16 HEEEHFBELS " Combination washer 16 1
33 -1200.38.024 FACTH A 2R R B Oil drain plug 1
34 GB/T898-1988-AM12x38 12k AM12X 38 Double end stud AM12x38 8
35" 1200.38.109 FEFEIERAERA Adjusting shims,spiral crown gear

four sets

98



13.3 ZHHE R
Differential Lock

250D. 38. 021

.99

13



13.3 EFE4 SR Differential Lock

Ser.No Part No. TR BRI Name & Specifications Quantity | Remarks
1 - [250D.38.022 LB FT Foot control lever 1
2 GB/T97.2-2002-20 723\ 20 A Chamfered plain washer 20 1
3 GB/T3452.1-1992-15x2.65 {OfER 15X2.65 O-ring seal 15x2.65 2
4 280.38.150 HiE Sleeve 1
5 200.38.151 M Spring 1
6 GB/T879.1-2000-5%35 4 5X35 Slotted spring pin 5%35 2
7 GB/T879.1-2000-8%35 K 8X35 Slotted spring pin 8x35 2
8 200.38.153-1 R X Fork shaft 1
9 280.38.155 WEEE . Splieing sleeve 1
10  |280.38.154 EEE Joint sleeve 1
11 250D .38.156 K EIRET Sef crewwithdog point 1
12 GB/T3081-1982-1.40%x260 PAEFEN L T -1. 40X 260 Galvanized steel wire | -1.40x260 1
13 |200.38.152 ®Y Shifting fork 1

100



14 F 845 50 &
Final Transmission

250D. 39. 001 10
q\
13

22 23 24 (23)

X = =
.‘ d = ,
\’ s
= &
d
< A =

2 \

5 \ L)
i\ 119 8 ’

= T

o - )

| )
i

101



14 Ei%ﬁﬁ;}]/é\ﬁi Final Transmission

Ser.No. Part No. LR B A Name & Specifications Quantity | Remarks
1 GB/T6170-2000-M12 J2EE M12 Hex. nut M12 1x2
2 GB/T93-1987-12 #E 12 Spring lock washer 12 7x2
3 GB/T96-2002-12 B 12 lock washer 12 1x2
4 1200.39.106 1EE Spacer sleeve 1x2
5 HG4-692-67-PD50x70x12 |3 PD50X 70X 12 Oil seal SD60x90x12 1x2
6 GB/T276-1994-6307 A& 6307 Ball bearing 6307 1x2
7 GB/T3452.1-1992-26.5x2.65 |0F4 26.5X2.65 O-ring seal 26.5x2.65 1x2
8 GB/T893.1-1986-80 40 80 Circlip for hole 80 1x2
9 200.39.105-1 FE i Drive gear 1x2
10 200.39.107 7 R Bearing seat 1x2
11 GB/T3452.1-1992-103x3.55 |0fZM 103X 3. 55 O-ring seal 103%3.55 12
12 HG4-692-67-SD60x90x12  {1$t SD60X 90X 12 - Oil seal SD60x90x12 2x2
13 200.39.102 A& Bearing cover 1%2
14 GB/T5783-2000-M12x35 |44 M12X35 Hex. head bolt M12x35 6%2
15 280.39.101 el Half shaft 1x2

- 16 300.39.102 JE B IRRE Rear hub bolt 6x2
17 300.39.101 JERBRIR G Rear hub nut 6%2
18 200.39.110 IR , Paper gasket 1x2
19 GB/T296-1994-67211 iR 67211 Tapered roller bearing 67211 1%x2
20 280.39.103 THEE Half shaft housing 1x2
21 GB/T296-1994-2007114 Bk 2007114 " Tapered roller bearing 2007114 1%x2
22 250D.39.101-1 ¥eshitk s Driven gear 1x2
23 300.39.114 B RuR Lock nut 2%2
24 300.39.115 fm?ﬂﬁ Locking washer %2

102



15.1.A BE#m A B E KR Full Hydraulic Power Steering Gear
(for KM385BT.Diesel Engine)
254-114. 40. 001

% @ L

103



15. 1. A Wi EH MRS S Full Hydraulic Power Steering Gear

Ser.No. Part No. LR BRI Name & Specifications Quantity | Remarks
1 200.40.111 IR 55 Screw cover 1
2 200.40.112 R Rubber washer 1
3 GB/T6173-2000-M16x1.5 P2 M16X1.5 Hex. nut M16x1.5 2
4 |304.40.012 77 A Steering wheel assy 1
5 254-1.40.102 A Fe e %h Steering shaft 1
6 304.40.112 B B & Rubber sleeve 1
7 |254-1.40.028 B Steering column weldment 1
8 GB/T5783-2000-M10x30 W2k M10X 30 Hex. head bolt M10x30 4
9 GB/T93-1987-10 #E 10 Spring lock washer 10 8
10 |254-11.40.020 B B RE A Bracket weldment 1
11 BZZ1-E80 % ) A% 5 K Full hydraulic steering gear 1
12 GB/T93-1987-12 M 12 Spring lock washer 12 4
13 254-1.40.111 meE . Connector 4
14 JB-FT-CU-16 HEZLHHBE 16 Combination washer 16 14
15 250D.40.150 BEIRE MI6X 1.5 Hollow bolt M16x1.5 6
16 254-1.40.101 ) A5 B Steering gear valve 1
17 GB/T3542.1-1992-25%2.65 |0/ZH 25X 2. 65 O-ring seal 25x2.65 4
18 GB/T5786-2000-M12%40 12k M12X 40 Hex. head bolt M12x40 2
19 254-11A.40.013 HmmitmE R ey (—) Steering cylinder pipe(1) 1
20 254-11A.40.012 R ERE () Steering cylinder pipe(2) 1
21 GB/T3542.1-1992-10.6x2.65 |0/ZH 10.6X2.65 O-ring seal 10.6x2.65 5
22 GB/T6170-2000-M8 425 M8 Hex. nut M8 6
23 GB/T93-1987-8 #HE 8 Spring lock washer 8 13
24 304A.40.101 [f] 5& R AR Vitta stator 1
25 GB/T5783-2000-M8x25 P24 M8 X 25 Hex. head bolt M8x25 6

104



- 156, 1. A WIER M AS S Full Hydraulic Power Steering Gear

gER
Ser.No. Part No. ZZFR L EFG Name & Specifications Quantity | Remarks

26 304A.40.102 5E e B R Board of vitta stator 1
27 254-11.40.011 HraREmERS S Qil return pipe assembly 1
28 254-11A.40.011 R B Hose assy 2
29  [304-6.40A.013 SR AT B Cylinder rod assembly 1
30 304A.40.104 PR Vitta stator ]
31 304A.40.103 FER Board of vitta stator 1
32 JB/T8870-1999-2A (13-20)  |ME%E 2A (13-20) Hoop 2A (13-20) 2

33 GB/T6015-2000 & 10-250 Hose 10-250 1
34 354.40B.011-2 B A AR SR Oil tank 1
35 GB/T5783-2000-M10x20 2k M10X 20 Hex. head bolt M10x20 4
36 GB/T.97.1-2002 BE 10 Plain washer 10 4,
37 254-5.40A.101 A IERIR Oil tank joint board 1
38 GB/T6170-2000-M10 $2EE M10 'Hex. nut M10 4
39 JB/T8870-1999-2A (16-25) |MEHE 2A (16-25) Hoop 2A (16-25) 2
40 GB/T6015-2000 & 13-250 Hose 13-250 ]
41 404B.40.013 . WMEFMERESMH Oil delivery pipe weldment 1
42 GB/T3452.1-1992-18x2.65 |0OFE[E 18X 2.65 O-ring seal 18x2.65 1
43 GB/T5782-2000-M8x40 12k M8 X 40 . Hex. head bolt M8x40 3
44  |250D.58.118 BEIEHE MI8X 1.5 Hollow bolt M18x1.5 1
45 JB-FT-CU-18 HEFHHRE 18 Combination washer 18 3
46 404B.40.115-1 HREEE Constant flux pump connector 1
47 HLCB-D08/06 IER TR B T Constant flux pump 1 Spline
48 GB/T5783-2000-M8x35 B2 M8X35 Hex. head bolt M8x35 , 4
49 254-11.40.013 gt i o BURE Oil delivery pipe-rear part 1
50 254-8.40.018 ) Rt B w B &1 Oil delivery pipe-front part 1

10

5



15.1.B @R %% & sk Full Hydraulic Power Steering Gear

(for ZN390T Diesel Engine)
304A-11A. 40. 001

3, 3536

o Y

33/’\ ) 46'
el A

106



15. 1. B WK% RSB Full Hydraulic Power Steering Gear

Ser.No. Part No. BRR RS Name & Specifications Quantity | Remarks
1 200.40.111 iR 5 Screw cover 1
2 200.40.112 BcRE Rubber washer 1
3 GB/T6173-2000-M16x1.5  [4ZE} M16X1.5 Hex. nut M16x1.5 2
4 304.40.012 Pk ik Steering wheel assy 1
5 254-1.40.102 % " Steering shaft 1
6 304.40.112 B A& Rubber sleeve 1
7 254-1.40.028 HREESH Steering column weldment 1
8 GB/T5783-2000-M10%30 §2F M10X 30 Hex. head bolt M10x30 4
9 GB/T93-1987-10 IE 10 Spring lock washer 10 6
10 254-11.40.020 HmAESREEN Bracket weldment 1
11  '|BZZ1-E80 AR E F5857 Full hydraulic steering gear 1
12 GB/T93-1987-12 g 12 Spring lock washer 12 4
13 254-1.40.111 |EE Connector 4
14 JB-FT-CU-16 HEFTHFRE 16 Combination washer 16 14
15 250D.40.150 BALIZR M16X1.5 Hollow bolt M16x1.5 6
16 254-1.40.101 5 7 3% R Steering gear valve 1
17 GB/T3542.1-1992-25x2.65 |{OfEH 25X2.65 O-ring seal 25x2.65 4
18 GB/T5786-2000-M12x40 $2E M12X40 Hex. head bolt M12x40 2
19 254-11A.40.013 B MERE () Steering cylinder pipe(1) 1
20 254-11A.40.012 Mg R4 (2) Steering cylinder pipe(2) 1
21 |GB/T3542.1-1992-10.6x2.65 |OFZFE 10.6X2.65 O-ting seal 10.6x2.65 5
22 GB/T6170-2000-M8 125 M8 Hex. nut M8 6
23 GB/T93-1987-8 #E 8 Spring lock washer 8 13
24  [304A.40.101 [f] 5% % JeeAR Vitta stator 1
25 GB/T5783-2000-M8x25 W24 M8X 25 6

Hex. head bolt M8x25

107



15. 1.B WEH R RESDHK Eull Hydraulic Power Steering Gear

Ser.No. Part No. 2R AR Name & Specifications | Quantity Remarks

26 304A.40.102 [ 7€ FEEAR ' Board of vitta stator 1

27 304A-11.40.013 P E RS Oil return pipe assy 1

28 254-11A.40.011 WE B Hose assy 2

29 304-6.40A.013 S BT B R Cylinder rod assembly 1 for 254G2.31B.001

: 404-6.40.011 M HLHAT BB Cylinder rod assembly 1 for 304.31.001-5

30 304A.40.104 JE AR Vitta stator . 1

31 |304A.40.103 R EAR Board of vitta stator 1

32" |JB/T8870-1999-2A (13-20) |M&kfE 2A (13-20) Hoop 2A (13-20) 2

33 GB/T6015-2000 BEE 10-250 Hose 10-250 1

34  |354.40B.011-2 % Tl WA B AR Oil tank 1

35 GB/T5783-2000-M10x20 IR M10X 20 Hex. head bolt M10%20 2

36 1GB/T.97.1-2002 #E 10 Plain washer 10 2

37 GB/T6170-2000-M10  |48F MIO He. nut M10 2

38 JB/T8870-1999-2A (16-25)  |MkfE 2A (16-25) Hoop 2A (16-25) 2

39 GB/T6015-2000 B 13-250 Hose 13-250 1

40 404B.40.013 HERHHE IR &4 Oil delivery pipe weldment 1

41 GB/T3452.1-1992-18x2.65 |OTEM 18X 2. 65 O-ring seal 18%2.65 1

42 GB/T5782-2000-M8x40 §24e M8 X 40 Hex. head bolt M8x40 3

43 250D.58.118 PR M18X 1.5 Hollow bolt M18x1.5 1

44 JB-FT-CU-18 HEFH I 18 Combination washer 18 3

45 404B.40.115-1 HRREE Constant flux pump connector 1

46 HLCB-D08/06 IERT iRz Constant flux pump 1 Spline

47 |GB/T5783-2000-M§*35 1Rk M8 X35 Hex. head bolt M8x35 4 |
48 - |304A-11.40.011 B EN BR A Oil delivery pipe-rear part 1
49 304-8.40.015 FrdmEniseas Oil delivery pipe-front part 1

108



15.1.C 2w Bk Steering Gear

200. 40. 001/300A. 40. 001

109



15. 1.C ¥ a2 Steering Gear

Ser.No. Part No. LR R - Name & Specifications Quantity | Remarks
1 GB/T5783-2000-M8x20 IR M8X 20 Hex. head bolt M8x20 4
2 GB/T93-1987-8 HPE8 Spring lock washer 8 10
3 25.40.103 Hmas TR Steering gear lower cover 1
4 25.40.209/210 T iR Lower cover adjusting shim need
5 25.40.211 Hmas T R AR Lower cover adjusting shim need
6 25.40.213 B ay T BmaRE Paper gasket 1
7 R BNHI7A&AITT007K Taper roller bearing 977007K 1
8 ol 1) o B T MR 2 Steering shaft with worm ]

9 . BB 97T007 Taper roller bearing 977007 1
10  |GB/T6173-2000-M22x1.5-7H [4ZFEM22X 1. 5~7H Hex .nut M22x1.5-7H 1
11 GB/T93-1987-22 - HE22 Spring lock washer 22 1
12 200.40.101 ¥ 1) N Steering arm 1
13 JB2600 mEF32X 45X 10 Oil seal 32x45x10 1
14 25.40.110 BENE Steering arm bush 1
15 25.40.109 |ERASFEA Steering gear case 1
16 300.40.102A HaEEREH Steering-column case 1
17 TY1205.40.109 G Upper oil seal 1
18 GB/T6173-2000-M16x1.5  [iZFIMI6X 1.5 Fine pitch hex.thin nut M16x1.5 1
19 25.40.106 PRI Rubber pad 1
20 25.40.107 ik Steering wheel centre cap 1
21 GB/T93-1987-8 #H 8 Spring lock washer 8 4
22 GB/T6173-2000-M10x30  [#24 M10X 30 Hex. head bolt M10%30 4
23 [25.40.208 N 7 ) R T B Steering arm shaft 1
24 Hh7%922205 Bearing 922205 1
25 25.40.208 3 1) S 25 A B Side cover gasket 1

110



15. 1. C # =28 8B

Steering Gear

SR
Ser.No. Part No. LR B A Name & Specifications Quantity | Remarks
26  |25.40.207A 2 U . Side cover 1
27 JB/T7940.1-1995-M10x1 AR M10X 1 Grease nipple M10x1 1
28 GB/T119.2-2000-B5x8 #§ B5X8 Parallel pin B5x8 1
29 200.40.015 75 T S A Steering wheel 1
30 GB/T5783-2000-M8x16 HZEM8 X 16 Hex. head bolt M8x16 4
31 25.40.202 % A 1 R AT Adjusting screw 1
32 |GB/T91-2000-4x40 ¥ 4X40 Pin 4x36 . - 1
33 §2EF M24X1.5 - Fine pitch hex.nut M24x1.5 - 1

GB/T53-2000-M24x1.5

111



15.2. A AT AR

Cylinder Rod Assembly -

304-6. 40A. 013

112

opppPPR T/

| —

N

T E® <N ouv & ow

(9



15.

2. A HMELPIHFF S Cylinder Rod Assembly

Part No.

Ser.No. IR RIS Name & Specifications Quantity | Remarks
1 JB/T7940.2-1995 yH#R45° M10X1 Grease nipple 45° M10x1 2 :
-2 |304.40.127 | 4 Pin 1
3 304.40.128 P Dustproof cover 4
4 304.40.130 i B Circlip stop ring 4
5 GB/T893.1-1986 ¥ 30 Circlip stop ring 30 2
6 304.40.126 EERSLEE Upper ball saet 2
7 304.40.129 BREk Ball connector 2
8 304.40.125 T ERk R Lower ball seat 2
9 304-6.40A.021 ¥ )y LR RR, Steering cylinder assy 1
10  |GB/T9459-1988 BREIMI4X 1. 5 Hex. nut M14x1.5 2
11 GB/T91-2000 B3.2X24 Split pin 3.2x24 2
12 GB/T93-1987 B 14 Spring lock washer 14 1
13 254G2.40A.130 & Pin 1




15. 2. B jd &4 AF & Rk
Cylinder Rod Assembly
 404-6. 40. 011

—

[

PP PO 7/

(r

114



15. 2. B G RFF M RCylinder Rod Assembly

Ser.No. Part No. AR " Name & Specifications Quantity | Remarks
1 JB/T7940.2-1995 HAF45° M10X1 Grease nipple 45° M10x1 2
2 304.40.127 £ Pin 1
3 304.40.128 B Dustproof cover 2
4 304.40.130 i Circlip stop ring 2
5 GB/T893.1-1986 ik 30 Circlip stop ring 30 1
6 304.40.126 kL Upper ball saet 1
7 304.40.129 Rk " Ball connector 1
8 304.40.125 TERLEE Lower ball seat 1
9 404-6.40.021 7% 1 e 6T 8 Steering cylinder assy 1
10 GB/T9459-1988 $2RIM14X 1. 5 Hex. nut M14x1.5 1
11 GB/T91-2000 #43.2Xx24 Split pin 3.2x24 2
12 GB/T6173-1987 PEFIMI8X 1.5 . Hex. nut M18x1.5 1
13 450.31.026-1 kB CR) Connector assy (Right) 1
14 GB/T6181-2000 Hex. nut M18 1

$2EIM14

115



16 3 7% R

PTO : "

250-1. 41. 001 (7)
(8

116



16 zhyfd B8 PTO

Remarks

Ser.No. Part No. IR ER Name & Specifications Quantity
1 GB/T5783-2000-M8x16 BZHE M8 X 16 Hex. head bolt M8x16 2
2 300.41B.122 BERR Lock washer 1
3 300.41B.101 e X 4 2 frAR Locating plate of shift fork shaft 1
4 GB/T5783-2000-M10x30 BZH M10X 30 Hex. head bolt M10x30 8
5 GB/T93-1987-10 2 10 Spring lock washer 10 8
6 280.41.102-1 RH G S s Double-speed PTO gear housing 1

7 300.41B.103 =1t ' Blocking ring 2
8 300.41B.104 =HE Blocking ring 4
9 GB/T309-2000-3%23.8 e 3X23.8 Needle roller 3x23.8 78
10 300.41B.106A of 8] 15 %8 (540/730) Middle gear (540/730) 1
11 300.41B.107 XU 4 L o () Double-speed PTO middle shaft 1
12 GB/T3452.1-1992-30x2.65 |0fEEE 30X 2. 65 O-ring seal 30x2.65 1
13 300.41B.111 ] X 4 Shift fork shaft ]
14 280.41.112 "X Shift fork 1
15 200.37.127-1 ]I Shift fork positioning spring 1
16 GB/T308-2002-9.5 MER 9.5 Steel ball 9.5 1
17 280.41.011 RS Controlling shaft 1
18 GB/T894.1-1986-15 4 15 Circlip for shaft 15 1
19 GB/T3452.1-1992-10.6x2.65 |0F&H 10.6X2. 65 O-ring seal10.6x2.65 1
20  [200.38.111 B ERRE Bushing gasket 1
21 200.38.113 BB E Controlling shaft bushing 1
22 GB/T93-1987-8 M 8 Spring lock washer 8 7
23 GB/T5783-2000-M8x25 §EHE M8X 25 Hex. head bolt M8x25 6
24 350-1.41.024-1 N |EEESH Flex arm weldment 1
25 GB/T879.4-2000-6x28 H46%28 2

117

Slotted spring pin6x28




16 shismd B PTO

Ser.No. Part No. ZRR G Name & Specifications Quantity |Remarks
26 280.41.122A-1 BTN PTO control handle 1
27 350-1.41.021 FWEEHF PTO control lever 1
28 GB/T91-2000-3.2%20 4 3.2X20 Split pin 3.2x20 2
29 GB/T97.1-2002-12 g 12 Chamfered plain washer 12 1
30 |280.43.107 BN Rod clevis 1
31 |GB/T882-1986-B12x35 54k B12X35 Clevis pin with head B12x35 1
32  |GB/T6170-2000-M10 WEAEE M10 Hex. nut M10 1
33 250D.41.020 MRS Pull-rod weldment 1
34 . |GB/T97.1-2002-10 #3E 10 Chamfered plain washer 10 1

. 35 GB/T5846-1986-K223020  |K223020 K223020 1
36 300.41B.117A Pl it (540/730) Shifting gear (540/730) 1
37 GB/T119.1-86-B8%26 44 B8X26 Straight pin B8%26 2

38 [280.41.104 Tt IE B AR Gasket of rear cover 1
39 280.41.108-1 JENFE AR Rear cover of rear axle 1
40 GB/T93-1987-12 HE 12 Spring lock washer 12 12
41 GB/T5783-2000-M12x35 P2F M12X35 Hex. head bolt M12x35 - 12
42 300.41B.109 e )4 e AL AR Locating plate of middle shaft 1
43 GB/T276-1994-6209 A& 6209 Ball bearing 6209 1
44 300.41B.114 & J %t (688 PTO shaft (of 6 teeth) 1
45 GB/T276-1994-6206 A& 6206 Ball bearing 6206 1
46 GB/T894.1-1986-35 #4518 35 Circlip for shaft 35 1
47 GB/T893.1-1986-72 BiE 72 Circlip for hole 72 1
48 GB/T276-1994-6207 4R 6207 Ball bearing 6207 1
49 250D.41.021A XHEEH Support weldment 1

118



16 FHHIH R P10

4R

Ser.No. Part No. LR R HAE Name & Specifications Quantity | Remarks
50 250.41A.101A &35 Fe 3 (540/730) Driving gear shaft (540/730) 1

.51 350-1.41.022 o (A AR A Middle axes weldment 1
52 GB/T276-1994-6008 4K 6008 Ball bearing 6008 1
53 GB/T13871-1992-FB40x62x8 |i#i3} FB40X62X8 Oil seal FB40x62x8 1
54 300.41B.125 HE Oil seal blocking ring 1
55 GB/T3452.1-1992-80x2.65 |0FEH 80X 2. 65 O-ring seal 80x2.65 1
56 350-1.41.101 Bh F1% il 25 AR Cover 1
57 250.41.101 Bk - PTO shaft shield 1
58  |GB/T97.1-2002-8 HwE s - Plain washer 8 4
59 250.41.011 s HiBFiF & 1

PTO shaft safety cover

119



17 238 & Bk
Transfer Case (for 4WD)

304A-11. 42. 001

120



17 a3 5B Transfer Case

Ser.No. _ Part No. LZ I8 B AR Name & Specifications Quantity | Remarks
1 304.42.101 b gL sh 4 shik i Power Transfer gear 1
2 GB/T1096-2003- C10x32 ’f}’é.ClOXBZ Flat key C10x32 1
3 GB/T5783-2000-M5x16 IZH M5X 16 Hex. head balt M5x16 4
4 GB/T93-1987-5 BE 5 Spring lock washer 5 4
5 304.42.133-1 BRALAR Locating plate 1
6 GB/T895.2-1986-30 = 30 Circlip for shaft 30 1
7 304.42.104-1 : EE Front spacer : 1
8 GB/T5801-1986- 4524906 & 4524906 Needle bearing 4524906 2
9 304.42.105 5o itk Upper idler 1
10 304.42.103 JERE Rear spacer 1
11 304.42.116 _ KB Spacer 2
12 GB/T305-1998-52/57.9 - 133 52/57.9 Locating snap ring 52/57.9 2
13 GB/T276-1994-6205N BhA& 6205N Ball bearing 6205N 2
14 304.42.117 ST iR Lower idler 1
15 304.42.118 NEh Lower idler shaft 1
16 GB/T879.4-2000- 6x50  6X50 Slotted spring pin 6x50 1
17 GB/T119.1-2000-A8x%30 # A8X30 Straight pin A8x30 2
18 1304.42.109-1 SENEEs Transfer case housing 1
19 200.38.024 VIR 2E SRR _Oil drain plug 1.
20 JB-FT-CU-16 ARIRH IR BE 16 Copper washer 16 1
21 GB/T276-1994-6304 & 6304 Ball bearing 6304 1
22 304.42.106-1 SN Sliding gear 1
23 304.42.107 S EhFaEh Transfer case shaft 1 .
24 GB/T894.1-1986-24 M 24 Circlip for shaft 24 1
25 GB/T276-1994-6205 Bk 6205 Ball bearing 6205 1

121



17 451365 K Transfer Case

SR
Ser.No. Part No. 2R R A Name & Specifications Quantity | Remarks

26 GB/T3452.1-1992- 45%x355 |OfE B 45X3.55 O-ring seal 45%3.55 1
27 304.42.108 S ga Oil seal seat 1
28 HG4-692-67-PG25x42x10  |yilid PG25X 42X 10 Oil seal PG25%42x10 2
29 GB/T893.1-1986-55 ¥ 55 Circlip for hole 55 1
30 304.42.012-1 WA IR A Shifter peg 1
31 GB/T879.4-2000-5x32 % 5X32 Slotted spring pin 5%32 1
32 GB/T879.4-2000-8%32 B 8X32 Slotted spring pin 8x32 1
33 GB/T3452.1-1992-15%2.65 OB 15X2.65 O-ring seal 15%2.65 1
34 304.42.111 ERLR ' Locating plate 1
35 254D.42.013-1 BEEast Rocker arm 1
36 GB/T93-1987-8 B 8 Spring lock washer 8 3
37 GB/T5783-2000-M8x16 12 M8X 16 Hex. head bolt M8x16 -3
38 GB/T6170-2000-M 12 PEEE M12 Hex. nut M12 2
39"  |GB/T93-1987-12 B®E 12 Spring lock washer 12 2
40  |GB/T97.1-2002-12 1BE 12 Plain washer 12 1
41 GB/T3452.1-1992-9x2.65 . |OfE ] 9X2.65 O-ring seal 9x2.65 1
42 254D.42.134 I A AH Pivot shaft 1
43 254D.42.133 FaE Spacer 1
44 304A-11.42.011 BIOFFEESHS "~ Control lever 1
45 GB/T96-2002-12 #HE 12 Plain washer 12 1
46 304.42.134-2 DTGRP FR Transfer control handle 1
47 304.42.115-1 B Positioning plate 1.
48 GB/T308-2002-10 ER 10 Steel ball 10 1
49  |304.42.114 a4 Spring 1

122



18. 1 B X 4 0 B B AN & A

Shoe Brake Operation Mechanism(Hand Brake)

/////ﬁ\ 254-11A. 43. 001
1 2




18. 1. A MR HIEh e R ML B . Shoe Brake Operation Mechanism(Hand Brake)

Ser.No Part No. o S Name & Specifications Quantity | Remarks
1 GB/T91-2000-3.2x28 45 3,2X28 Split pin 3.2x28 3
2 GB/T97.1-2002-20 3E 20 Plain washer 20 3
3 " |GB/T879.4-2000-8x40 # 8X40 . Spring split pin 8x40 4
4 254-11A.43.016 AR A Rockerarm, left pedal 1
5 200.43.127 L FF4H Pull rod pin 3
6 250-1.43.103 Flshtkshi Brake pedal shaft 1
7 200.21.126 WEE Adjusting sleeve 3
8  |GB/T6170-2000-M10 825} M10 Hex. nut M10 9
9 GB/T97.1-2002-10 #2E 10 Spring lock washer 10 6 .
10 GB/T5783-2000-M10x20 B2 M10X 20 Hex. head bolt M10x20 1
11 GB/T879.1-2000-8%18 4 8X18 ' Spring split pin 8x18 1
12 200.43.106 Baih Interlock piece 1
13 254-11A.43.012 FHIGHBRBTREESH Right brake pedal 1
14 254-11A.43.021 LHIEh A BT RS Left brake pedal 1
15 GB/T97.1-2002-24 $E 24 Plain washer 24 1
16 JB/T7940.2-1995-M10x1 AR 45° MI0X1 Angle grease nipple 45°M10x1 1
17  |GB/T93-1987-10 $HE 10 Spring lock washer 10 | 5
18 GB/T894.1-1986-24 FiE 24 Circlip for shaft 24 1
19 200.43.129-1 7Ly Pullrod - 2

20  |GB/T5783-2000-M8x25 12 M8X 25 Hex. head bolt M8x25 2
21 GB/T93-1987-8 #HE 8 Spring lock washer 8 2
22 200.43.135-1 iR Link plate 2
23 200.43.125 CANCICUAL 5 External return spring 2
24  [200.43.119-1 HISNEE Brake rocker arm 2
25 GB/T91-2000-2.5%20 B 2.5X20 . Split pin 2.5x20 2

124



18. 1. A EF=UHlzh 232 9N 2 A Shoe Brake Op.eration Mechanism(Hand Brake)

SR
Ser.No . Part No. P Y S &L Name & Specifications Quantity | Remarks

26 250-1.43.012 FHIFHHEMH Hand brake assembled 1
27 250-1.43.016 Yy k35 Y5 Right brake 1
28 200.43.110 49 Paper gasket 2
29 200.43.011-1 il 30 2% Bk Left brake 1
30  [250-1.43.013 HEREE Support bord weldment 1
31 250-1.43.014 [ %8 AR AR A 1 Fixed plank weldment 1
32 GB/T5783-2000-M12x30 $24 M12X30 Hex. head bolt M12x30 2
33 GB/T93-1987-12 ®H 12 Spring lock washer 12 3
34 GB/T91-2000-3.2%20 B 3.2X20 Split pin 3.2x20 2
35 GB/T882-1986-B10x22 f5%h B10X 22 Clevis pin with head B10x22 1
36 250-1.43.015 HEReT Rotate shafte weldment 1
37 GB/T97.1-2002-12 #HE 12 Plain washer 12 1
38 250-1.43.011 FHIBNAIE S Hand brake mechanism 1
39 GB/T6170-2000-M12 2 REM12 Hex.nut M12 2
40 250-1.43.102 ° [&5] % il Fixed axes 1
41 GB/T894.1-1986-10 P10 Circlip for shaft 10 1
42  [450.43.137 ELRRL Brake bar clevis pin 1
43 250-1.43.101 LY 5 Erect brake bar 1
44 GB/T5783-2000-M16x50 §Z42 M16X50 Hex. head bolt M16x50 1
45 GB/T97.1-2002-16 #HIE 16 Plain washer 16 1
46 GB/T93-1987-16 g 16 Spring lock washer 16 1

47  |GB/T6170-2000-M16 P28 M6 Hex. nutM16 2
48 GB/T5783-2000-M10x45 2k M10X 45 Hex. head bolt M10x45 1
49 450.43.106 BE Cushion 1

125



18.2 WXHIHBER
Shoe Brake
250-1.43.016/200. 43. 011-1

126



18. 2 EFHl3ha8 B Shoe Brake

Ser.No. Part No. ZFR A Name & Specifications | Quantity Remarks
1 GB/T5783-2000-M8x25 IZH M8 X 25 Hex. head bolt M8x25 2 [254-1.43.016
_|GB/T5783-2000-M8x45 12K M8X 45 Hex. head bolt M8x45 2 |200.43.011-1
2 GB/T93-1987-8 2 8 Spring lock washer 8 8
3 GB/T6170-2000-M16 SR M16 Hex. nut M16 2
4 GB/T93-1987-16 A 16 Spring lock washer 16 2
5 200.43.107 Loy eS Hex. head bolt 2
6 GB/T5783-2000-M8x25 . 2 M8X 25 Hex. head bolt M8x25 4
7 200.43.102-1 HIEhagE Brake cap ‘ 2
8 200.43.132-1 HlZh2% o5 4K Paper gasket ,brake 2
9 200.43.124-1 W (B4 38 Inner return spring 4
10  |GB/T3452.1-1992-15%x2.65 |OF4H 15X2.65 _O-ring seal 15%2.65 2
11 200.43.014-1 iilbzulz sy Brake shoe 2
12 [200.43.120-1 HBh MR B Brake camshaft 2
13 200.43.123-1" B B b ' Brake anchorage 2
14 200.43.103-1 bl Brake drum 2
15  |200.43.101-1 H5h 28 ek Brake housing 2




254-11A. 44. 001

19 EERFRE R Seat

128



19 FEAY B Seat

Ser.No. Part No. . IR IR Name & Specifications Quantity | Remarks
1 404-11A.44.012 PERy &1 Seat 1 '
2 GB/T5783-2000-M8x20 BEAE M8 X 20 Hex. head bolt M8x20 6
3 GB/T93-1987-8 #E 8 Spring lock washer 8 6
4 GB/T97.1-2002-8 #ME 8 Plain washer 8 6
5 GB/T6170-2000-M8 126 M8 Hex. nut M8 4
6 254-7.44.011 PR ST BR AR E 1 Seat bracket weldment 1
7 GB/T97.1-2002-10 #E 10 Plain washer 10 2
8 GB/T93-1987-10 TE 10 Spring lock washer 10 2
9 GB/T5783-2000-M10%x20 B2 H M10X 20 Hex. head bolt M10x20 4
10 GB/T5786-2000-M12x1.25x29 424 M12X1.25X25 Hex. head bolt M12x1.25x25 2 |Optional
11 GB/T93-1987-12 ®E 12 Spring lock washer 12 4  |Optional
12 |404-11A.44.101 W Safety belt bracket 2 |Optional
13 GB/T97.1-2002-12 #E 12 Plain washer 12 2 Optional
14 GB/T5783-2000-M12x25 $2H M12X 25 Hex. head bolt M12x25 2 |Optional
15 300.44B.012A Safety belt 1 Optional

B AT R A

129



0 A% Yk Safety Frame
254-114. 46. 001

2

130



20 BAEH LA Safety Frame

Rubber washer

Ser.No. Part No. - IR Name & Specifications Quantity | Remarks
© 304-9A.46.011 ERERBREH Left bracket,Safety frame 1
2 GB/T 889.2-2000-M20x1.5 [#&£} M20X 1.5 Hex. nut M20x1.5 2
3 304-9A.46.014 B A Lock pin 2
4 GB/T5783-2000-M12x45 $24 M12X 45 Hex. head bolt M12x45 2
5 GB/T 6170-2000-M12 SRR M12 Hex. nut M12 2
6 GB/T5783-2000-M12x65 §242 M12X65 Hex. head bolt M12x65 2
7 GB/T 97.1-2002-16 B 16 Plain washer 16 8
8 GB/T 93-1987-16 #®HE 16 - Spring lock washer 16 8
9 GB/T5783-2000-M16x50 §24 M16X50 Hex. head bolt M16x50 8
10 254-11A.46.011 ZEEBEH Safety Frame 1
11 GB/T5785-2000-M20x1.5x110 |44 M20X1.5X110. Hex. head bolt M20x1.5%x110 2
12 304-9A.46.012 ARERERSH Right bracket,Safety frame 1
13 GB/T 97.1-2002-20 2E 20 Plain washer 20 2
14 GB/T 97.1-2002-27 BE 27 Plain washer 27 4
15 504G3.46.115 B 4

131



21 #}L}ﬁ’i{)‘(%%}é}é& Hooa and Panel

1254-11.47.001/254-11A. 47. 001

132



21 FLENFEE B R Hood and Panel

Ser.No. Part No. LR A Name & Specifications Quantity Remarks
1 GB/T6170-2000-M8 42+F M8 Hex .nut M8 6
2 GB/T93-1987-8 B 8 Spring Lock washerS8 6
3 GB/T97.1-2002-8 7 8 Plain washer 8 6
4 GB/T5783-2000-M8x25 §ZH M8X 25 Hex.head bolt M8x25 2
5 GB/T818-2000-M5x16 $24T M5X 16 Philips pan head screw M5x16 6
6 GB/T97.1-2002-5 R 5 Plain washer5 6
7 GB/T93-1987-5 B 5 Spring Lock washer5 8
8 404-11.47.112 PEZH Instrument board 1 Single-row meter
8 404-11.47.112A W& Z Instrument board 1 Combination meter
9 404-11.47.101 BidhE Dustproof sheath 1
10 404-11A.47.101 N EAR Hourmeter board 1 For hourmeter
10 250.47A.106 B EE Rubber cover 1 No hourmeter
11 404-11.47.102 R AR Installation plate switch 1
12 254-11.47.114 wxE Instrument mask 1 No cab
12 254-11A.47.114 {XFRE Instrument mask 1 For cab
13 |254-11.47.011 NEREH Engine Hood 1
14 QD19-555%x225%300-BB E4S % Gas spring 2
15 404-11.47.106 AMRE Right window -1
16 GB/T5783-2000-M6x%16 12 M6X 16 Hex.head bolt M6x16 20
17 GB/T97.1-2002-6 M@ 6 Plain washer 6 33
18 GB/T93-1987-6 ®2E 6 Spring Lock washer 6 33
19  |GB/T6170-2000-M6 825} M6 Hex .nut M6 33
20 GB/T5783-2000-M6x35 8242 M6X35 Hex.head bolt M6x35 4
21 GB/T5783-2000-M10x30 H2F M10X 20 Hex.head bolt M10x30 2
22 GB/T93-1987-10 #HE 10 Spring Lock washer 10 2

133



21 HLENFREBE Hood and Panel

g
Ser.No. Part No. Z R R A Name & Specifications Quantity | Remarks

23 404-11.47.104 TRE Down window 1
24 |404-11.47.014-1 USRS 1F Lock bracket 1
25 550.47E.026 PLEEE Hood lock 1.
26 404-1147.117 PVEFBIER Engine hood open instructions 1

27 404-11.47.103 AXE Front window 1
28 404-11.47.107 RRFE IR Dong feng scutcheon - 1
29  [300.47.113 R R AR Scutcheon bracket 1
30 GB/T6170-2000-M5 WREE M5 Hex .nut M5 2
31 |404-11.47.105 MR E Left window 1
32 |404-11.47.017 STHRE Lantern support 1
33 |GB/T5783-2000-M6x20 iERE M6X 20 Hex.head bolt M6x20 2
34 © |GB/T91-2000-3.2x30 8 3.2X30 Split pin 3.2x30 2
35 GB/T97.1-2002-10 #PE 10 Plain washer 10 2
36 GB/T882-1986-B10x60 £5 B10X60 Split pin B10x60 2
37 550.47E.105-1 PLESE Hood lock cover 1

134



22 A BRARRERK (AEHGR)
Electrical System (Combination Meter )
404-11. 48A.°001

35
- 16
21

1 (
RAA T ARRRRRR - S g \‘\“\“\‘\\)“\\\\\\\“ e —C O ESTCNNTNY

(BN

<

o
~N

’/'I’I’””

7

72T
¥

RS
N
~’Z§iﬁ

25

33

32

135



22.A BRAZKR (HEMXFEK) Electrical System (Combination Meter)

Ser.No. Part No. 24 FR B Name & Specifications Quantity | Remarks

1 |404-11.48.020/021 T/ AAHTRAT Left/Right head lamp 2

2 DL-124D £, i A Electrucity hom 1

3 404-11.48.011-1 &R IR Front wiring harness 1

4 404-11.48.017 E e M 48 R Battery cable 1

5 CX-1%8 AR AE R LI A e Jacket 2

6 6-QW-80L o g E it | Battery 1

7 404-11.48.016 ol AR~ SR P R Battery cable 1

8 404-11.48.019 ARH)- LIRS RIE B SR Elastic cable paper 1

9 504G3.48.102 TR A% B8 Water temperature sensor 1

10 . JFWZ17 AL Generator 1 From engine

11 CK300 6OALRRE 22 . 60A Fuse 1

12 ZD300x8 AR FEAR B LAY Clingulum 10

13 '|504G3.48.103 Pl AL R3% (MISXL.5) rotation speed senser (M18x1.5) 1

14 504G3.48.104 A1 s Oil pressure sensor 1

15 KM485QB-126000 I IE Pre-heating plug 1 From engine

16 404-11.48.012. F4&k Main wiring harness , 1

17 254G3.48.019 BHLETTE (DHKGI04) General supply switch (DHKG904) 1

18 HY-4141 2k 2% (12V, 40A) Starting relay (12V. 40A) 5

19 250D.48.101 PRk E Cable splice jacket 1

20 QDJ1332A L Starting motor 1 From engine

21 |ZD150x8 A FFRB LA Clingulum 10

22 354G3.48.021A HENFE (109) Combination meter 1 For 390 engine
354G3.48.021A HEMNE (11518) Combination meter 1 For 385 engine
354G3.48.021 PEMNFE (1098) Combination meter 1 Option
354G3.48.021 HENE (11518) Combination meter 1

136

Option



22. A BRARLELR (4E61(K) Electrical System (Combination Meter)

SR
Ser.No. Part No. LR ‘Name & Specifications Quantity | Remarks
23 [404-11.48.018-1 OF R LA Fuse box | 1
24 FT111 BT a5 Voltage ragulater 1
25 200.48B.108 gy - Wire clip 2
26 JK911 LRERIFL Caution light swich 1
27 [304G2-6.48.103 AEFFR Multi-function switch 1
28 HY-SG102A SAMEERNA (12v, 1500) Flasher (12V, 150W) 1
29 404-11.48.102 BENFF IR Starting scutcheon 1
30  [404-11.48.103 TGN FF 3% (JK324) Pre-heating starting switch (JK324) 1
31 404-11.48A.101A HEL RS Qil level sensor 1
32 404-11.48.104 S116&: 4T Steering lamp 2
33 404-11.48.022/023 E/BERIT Left/Right combination rear signal lamp| 2
34  |404-11.48.024 Ja TAELT Tail lamp 1
35 JB1041 RN ETFFR Security switch 1
36 JK231B BT FF oL Brakelight switch 1
37 404-11.48.014/015 - ZEHEFHBARLER Left/Right rear wiring harness 1
38  |1B3762-84 YA Tow truck jack 1
39 300-6.48.023-1 W E 55 Retro reflector 2
40 404-11.48A.013 Starting motor to Generator wiring harny 1

IR EHLLIR

137



22.B A AGE K (BFLEK)
Electrical System (Unistrand Meter)
< 404-11. 48B. 001 |

31
/3-2

21

29
25 26

24

28

" 22

I
000000
19

21

1
20

138



22.B R ARG E (BAFINR) Electrical System (Unistrand Meter)

Ser.No. Part No. LRI Name & Specifications Quantity Remarks
1 404-11.48.020 ZERIKAT Left head lanip _ 1
2 HY-4141 #KEE52 (12V, 40A) Starting relay (12V. 40A) 5
3 DL-124D G ' Electrucity hom 1
4 404-11.48.021 ARTRLT Right head lamp 1
5 404-11.48.011-1 (A Front wiring harness 1
6 404-11.48.017 & R SR AR R " Battery cable 1
7 CX-1% UV ERBERRIE Jacket 2
8 6-QW-80L - SRYETE M Battery 1
9 404-11.48.016 BT AR- 38 I T S B R, Battery cable 1
10 404-11.48.019 RE-HRAFREERNS Elastic cable paper 1
11 QDXXX B Starting motor 1 From engine
12 300.48.101 HAPE Cable splice jacket 1
13 SW-12 K o 28 Water temperature sensor 1
14 JFWZ17 R EHL Generator 1 From engine
15 ZD150%8 AT FFR S L Clingulum 10
16 ZS-12 HIEEREE (M18X1.5%X48) Rotation speed senser (M18x1.5x48) 1
17 KM485QB-12600 B g Pre-heating plug 1 From engine
18 QY101 SEREFX Air pressure sensor 1 '
19 YY-12 U 1588 Qil pressure sensor 1
20 [suaA-11.45.101 R Oil level sensor 1
21 LY306-12 R Fule meter 1
22 SW302-12 KBR Thermometer 1
23 YY308-12 PLhE % Oil pressure meter _ 1
24 ZS115-12 11555 E R Rotation speed meter 115 1 for 385 engine
ZS109-12 10915 ¥ E & Rotation speed meter 109 1 for 390 engine

139



- 22.B HRAGK LK (BF{XFE) Electrical System (Unistrand Meter)

Ser.No. Part No. 2R e kG Name & Specifications Quantity | Remarks
25 DL307 R _ Amperemeter 1
26 HY-SG102A HAWENYSE 12V, 1508 Flasher (12V, 150W) !
27 FT111 B Voltage ragulater 1
28 254G3.48.019 AFEIFEFFE (DHK904) General supply switch (DHKG904) 1.
29 404-11.488.013 B~ LR Starting motor to Generator wiring harness 1
30 CR300 ol A,‘Af;:“': '[\'\5_2 569/:\ Fuse i
o A34-3 14830120 Matn wiring harnes 3
32 DR B B LT Chngulum 10
33 200.48B.108 ¥k Wire clip 2
34 304G2-6.48.103 HEFFR Multi-function switch 1
35 JK911 TRERITR Caution light swich 1
36 |404-11.48.018-1 S00FTRURIG L & Fuse box 1
37 404-11.48.104 S116&% [T Steering lamp 2
o 40411 42978 REEE MRS oA ‘Left rear wiring harness ]
39 3090-6.48.023-1 (B33 S G e Retro refiector 2
40 404-11.48.022 LRI Left combination rear signal lamp 1
404 11 4% 174 TR iTail larp 1
) 131041 Lionlad 25 9 Security switch i
43 JK231B GHEIVSIS Brakelight switch 1
44 404-11.48.023 HERAT Right combination rear signal lamp 1
45 JB3762-84 a2 4 e Tow truck jack 1
46 404-11.48.014 ARG Right rear wiring harness 1
47 404-11.48.103 TR S FF < (JK324) _ |Pre-heating starting switch (JK324) 1
48 404-11.48.102 THNFF AR Starting scutcheon 1

110



- Toolbox




23 TEFHER Toolbox

Ser.No. Part No. LR R A Name & Specifications Quantity | Remarks
1 450.49.001 THRME Toolbox 1
2 GB/T97.1-2002-8 #H 8 | Plain washer 8 2
3 GB/T93-1987-8 #ME 8 Spring lock washer 8 2
4 GB/T6170-2000-M8 25 M8 Hex. nut M8 2
5 GB/T5783-2000-M8x16 12 M8X16 - Hex. head bolt M8x16 2

142



24 i AE BB
Fuel Tank
254-11. 50. 001/254~11A. 50. 001

148



24 BRMFE B A% Fuel Tank

Ser.No.

Quantity

Part No. LR B A Name & Specifications Remarks
1 254-11.50.013 IR S Fuel tank 1
2 DF-2468 HAH B Fue] tank cap 1
3 200.50.101 > i Upper Rubber pad 2
4 254-11.50.014 RS Fule tank strap 1
5 AE-4 JE LB R R Rearview mirror assembly 2 Optional,without Cab
6 | 254-11.50.015 R RERESH Rearview mirror installation 2. Optional,without Cab
7 254-11.50.012 A RE S Fuel tank bracket 1 Without Cab
) 254-11A.50.012 TAERESH Fuel tank bracket 1 With Cab
8 GB/T6170-2000-M6 YEEE M6 Hex. nut M6 8 . |Optional,without Cab
9 GB/T93-1987-6 BE 6 Spring lock washer 6 8 Optional,without Cab
10" - |GB/T97.1-2002-6 28 6 Plain washer 6 8 Optional,without Cab
11 GB/T5783-2000-M6x25 HEAE M6X 25 Hex. head bolt M6x25 8 Optional,without Cab
12 |GB/T5783-2000-M8x20 SEH M8X 20 Hex. head bolt M8x20 12
13 GB/T93-1987-8 B 8 Spring lock washer 8 12
14 GB/T97.1-2002-8 B 8 Plain washer 8 12
15 |254-11.50.011 EREEH Splint 1
16  |GB/T5783-2000-M10%20 4R M10X 20 Hex. head bolt M10x20 4
17 GB/T93-1987-10 e .10 Spring lock washer 10 7
18 |GB/T97.1-2002-10 2 10 Plain washer 10 ° 4
19 |254-11.50.102 A FER Fuel tank splint 1
20  |GB/T5783-2000-M10x30 1242 M10X 30 Hex. head bolt M12x30 3
21 GB/T6170-2000-M10 125 M10 Hex. nut M10 9
22 200.50.107 BRI Rubber pad )
23 200.50.106 g e Front rubber pad 2
_, 24  ]254-11.50.104 [BRIRM M12X1. 25 Hollow hex.head bolt M12x1.25 2

144




24 BRWMIFS B AR Fuel Tank

gR .
Ser.No. Part No. BRI Name & Specifications Quantity Remarks

25 JB-FT-CU-12 AEEHEE 12- Combination washer 12 10

26  |304-11.50.011 MERLESH Pipe tie-in 1

27 200.50.015A 38 e e e T B K Fuel Filter pipe 1 for Unistrand Meter

‘ 200.50.015(10A-400) 1R T A vH B R B Fuel Filter pipe 1 for Combination meter

. 28 GB/T3451-1983-M12x125 |$%#E421 M12X1. 25 Hollow hex.head bolt M12x1.25 2

29 JB/T 6015-2000-A8-300-T |RE4E A8-300-T House A-8-300-T 1

30  |C0506B Le I TE 28 Fuel Filter 1 From engine

31 254-11A.50.161 TERE AR Filter bracket 1

32 GB/T5786-2000-M12x1.25x25 |44 M12X1.25X25 Hex head bolt M12x1.25%25 1

?

145



25. A HuAR I AR & B
Foot Mud Shields Rest

. , 254-11A. 51. 001/304A-11A. 51. 001
no1z. 13 % 15 6 17 18 19202122 23 24 25 262728 29 30 31 32

146



25. A MR IHIBHR BB Foot Mud Shields Rest

Ser.No. Part No.- LR Name & Specifications Quantity Remarks

1 254-11A.51.011 ERrCRE &4 Left-front foot bracket joint 1 for 385 engine
304A-11A.51.011 ERT RS 4 Left-front foot bracket joint 1 for 390 engine

2 200.20.111-1 AUSCHR Front bracket joint 2

3 GB/T97.1-2002-12 BE 12 Plain washer 12 4

4 GB/T93-1987-12 2 12 Spring lock washer 12 4

5 GB/T5783-2000-M12x25 iERE M12X 25 Hex.head bolt M12x25 4

6 GB/T93-1987-16 B 16 Spring lock washer 16 24

7 GB/T5783-2000-M16x35 1212 M16X 35 Hex .head bolt M16x35 8

8 254-11A.51.012 AR RBE 4 Right-front foot bracket joint 1 for 385 engine
304A-11A.51.012 AT AR A Right-front foot bracket joint 1 for 390 engine

9 254-11A.51.014 A MR IR &1 Right foot rest 1

10 GB/T5783-2000-8x25 §2H M8X25 Hex_ head bolt M8x25 13

11 GB/T97.1-2002-8 #E 8 Plain washer 8 23

12 |GB/T93-1987-8 BHE 8 Spring lock washer 8 23

13 |GB/T6170-2000-M8 s M8 Hex. nut M8 23

14 [254-11A.51.108 A HAR AR B AR Plank of right floor rubber 1

15 GB/T5783-2000-Mx60 |24 M10X60 Hex.head bolt M10x60 2

16 254-11.51.106 a4 Front bracket joint 1

17 200.20.114A BE Sleeve | 2

18 |254-11A.51.018 HPERIRA Right mud shields rest 1 for ROPS
254-11A.51.018A AR A4 Right mud shields rest 1 [for CAB

19 GB/T5783-2000-10%x25 g2k M10X 25 Hex.head bolt M10x25 10

20 GB/T97.1-2002-10 #HE 10 Plain washer 10 6

21 GB/T93-1987-10 BE 10 Spring lock washer 10 6

22 |GB/T6170-2000-M10 $25E M10 Hex. nut M10 4

147



25. A HuARFSIR AR B A Foot Mud Shields Rest

gx

Ser.No. Part No. TR B IR Name & Specifications Quantity | Remarks
23 |254-11.51.012A AHXREBSH Right foot bracket joint 1
24 404-11.51.026 AR =R EES Right combination rear signal lamp setting plate 1 '
25 254-11A.51.102-1 EHRER Seat close board 1
26 GB/T5783-2000-M6%16 124 M6X16 Hex head bolt M6x16 4
27 GB/T97.1-2002-6 B 6 Plain washer 6 4

- 28 GB/T93-1987-6 # 6 Spring lock washer 6 4
29 GB/T6170-2000-M6 $REF M6 Hex. nut M6 4
30 254-11A.51.101-1 J5 AR Rear close board 1
31 304G2-6E.51.102 Ko ZE 3 M 23t Trailer socket setting plate 1  |Optional
32 300-6.47.024 ik ry P ey e Back number stay subpanel 1 Optional
33 300-6.47.222 FiL R 22 S b 7 4R Back number stay subpanel bracket rest 1 Optional
34  |254-11A.51.017 AR E AT Left mud shields rest 1 for ROPS

254-11A.51.017A RS Left mud shields rest 1 for CAB

35 404-11.51.025 I BAT BRI &1 Left combination rear signal lamp setting plate 1
36 GB/T5783-2000-M 16%50 4242 M16X50 Hex.head bolt M16x50 8
37 254-11.51.011A EXBBREH Left foot bracket joint 1
38 GB/T96.1-2002-8 #HE 8 Plain washer 8 4
39 |GB/T5783-2000-M8x20 B2 M8X 20 Hex.head bolt M8x20 6
40 GB/T5782-2000-M6x160 12 M16X 160 Hex.head bolt M16x160 8
41 GB/T97.1-2002-16 #E 16 Plain washer 16 16
42 GB/T6170-2000-M16 $2RE M16 Hex. nut M16 16
43 550-1.51.101 v S Airproof piece need
44 254-11A.51.107 7 Hb AR B AR Left of right floor rubber 1
45 GB/T5783-2000-M8x30 B2 M8 X 30 Hex head bolt M8x30 4

148




25. A HIAR BSVR AR S B Foot Mud Shields Rest

&x
Ser.No. Part No. LR RS Name & Specifications Quantity | Remarks
46 254-11A.51.013-1 AR R &1 Left foot rest 1
47 254-11A.51.019 ERREH Ladder 1

149



25.B MR & RARE K

Foot Mud Shields Rest
304A-11A. 51A. 001

150



25.B HElRPVE R E AL Foot Mud Shields Rest

Ser.No. Part No. L S & Name & Specifications Quantity | Remarks
1 300-6.47.024 KRR R IR &1 License plate 1 Optional
2 304G2-6E.51.102 YRZE 3T e T bR Trailer socket plate 1 Optional
3 300-6.47.222 R RS e iR 4R License plate fixed board 1 Optional
4 404-11.51.107 Ja AT 2 R Back eflex reflector subpanel 2
5 304A-11A.51A.017 E¥EREB S ~ Left mud Shield 1
6 404-11.51.025 ERIT @B 4514 Left rear lights support 1
7 254-11.51.019 E T X BB A4 Turn left bracket rest 1
8 GB/T97.1-2002-10 #E 10 Plain washer 10 4
9 GB/T93-1987-10 #E 10 Spring lock washer 10 18
10 GB/T6170-2000-M10 828k M10 Hex. nut M10 16
11 |404-11.51.104 HE Handle hold 2
12 304A-11A.51A.107 ZH AR AR AR Left foot rest rubber board 1
13 304A-11A.51A.013 LR IRE 1 Left foot rest 1
14 GB/T5783-2000-M8x30 128 M8X30 Hex. head bolt M8x30 4
15 GB/T97.1-2002-8 #E 8 Plain washer 8 38
16 GB/T93-1987-8 #E 8 Spring lock washer 8 28
17 GB/T6170-2000-M8 2R M8 ~ Hex. nut M8 28
18 [304A-11A.51A.019 ERE S Foot ladder 1
19 GB/T5783-2000-M10x30 124 M10X30 Hex. head bolt M10x30 4
20 304A-11A.51A.011 Erisf s 4 Left front bracket joint "1
21 304A-11A.51A.106 TREREIR Tote boxinstallation 1
22 GB/T5783-2000-M16x45 R M16X45 Hex. head bolt M16x45 2
23 GB/T93-1987-16 BHE 16 Spring lock washer 16 26
24 GB/T97.1-2002-16 HHE 16 Plain washer 16 18
25 304A-11A.51.012 LT8R E 14 Right front bracket joint 1

151



25. B MR IHB IR E R Foot Mud Shields Rest

Ser.No. Part No. LFR B IMAG Name & Specifications Quantity | Remarks
26 |GB/T5783-2000-M16x40 B2 M16X40 Hex. head bolt M16x40 16
27 304A-11A.51A.014 LR a4 Right foot rest 1
28 304A-11A.51A.108 A AR AR Right foot rest rubber board 1
29 304A-11A.51A.018 ARG Right mud Shield 1
30 254-11.51.020 I mT RIS Tum Right bracket rest 1
31 404-11.51.106 J& THETHR Rear lights support 1
32 404-11.51.026 1 RAT 2R IBRE4 Right rear lights support 1
33 GB/T5783-2000-M6x16 MRS M6X 16 Hex. head bolt M6x16 4
34 GB/T97.1-2002-6 #E 6 Plain washer 6 4
35 GB/T93-1987-6 #HE 6 Spring lock washer 6 4

36 GB/T6170-2000-M6 Y2RE M6 Hex. nut M6 4
37 304A-11A.51A.016 Rt Ry A Right bracket joint 1
38 GB/T5782-2000-M16x185 B2 M16X185 Hex. head bolt M16x185 8
39 GB/T6170-2000-M16 PEEE M16 Hex. nut M16 16
40 200.20.114A AR Sleeve 2
41 254-11.51.106 Ja 48 Front bracket joint 1
42 GB/T5783-2000-Mx*60 12 M10X60 Hex.head bolt M10x60 2
43 GB/T5783-2000-M8x%25 B2 M8 X 25 Hex. head bolt M8x25 22
44 200.20.111-1 EIRLS Front bracket joint 2
45 GB/T97.1-2002-12 #HE 12 Plain washer 12 4
46 GB/T93-1987-12 HME 12 Spring lock washer 12 4
47 GB/T5783-2000-M12x30 §24E M12X30 Hex.head bolt M12x30 4
48 GB/T5783-2000-M10x%x25 BEfE M10X 25 Hex.head bolt M10x25 6
49 300A.47.201 TR R IR 4




Ser.No. Part No. LZ IR IR Name & Specifications Quantity | Remarks
50  |304A-11A.51A.015 ZERATRAR X AR S Left bracket joint 1
51 GB/T5783-2000-M10x20 124 M10X20 Hex. head bolt M10x20 4

153



26. 1 BB R H
Hydraulic 0il Distributor

254-11.55. 011

36

154



26. 1 4rEE2e M4 Hydraulic 0il Distributor

Ser.No. Part No. IR R IR Name & specifications Quantity | Remarks
1 GB/T5783-2000-M6x20 B2HE M6X 20 Hex. head bolt M6x20 4
2 GB/T93-1987-6 2 6 Spring lock washer 6 8
3 200.55.131 I B End cover 1
4 200.55.132 iR 5 4 Paper gasket 1
5 GB/T3289.31-1982-R1/4 SR /4 Square head oil plug R1/4 1
6 200.55.126-A SrTE RSk Distributor body 1
7 GB/T93-1987-8 #[E 8 Spring lock washer 8 3
8 GB/T70.1-2000-M8x25 $R4T M8X 25 Hex.socked cap screwM8x25 2
9 GB/T5781-2000-M8x75 128 M8X 75 Hex. head bolt M8x75 1
10 GB/T880-1986-6%30  6X30 Pin 6x30 1
11  GB/T91-2000-1.6x10 2 1.6X10 - Split pin 1.6x10 2
12 200.55.128 KR Fork 1
13 GB/T3452.1-1992-10.6x1.8 |[0OFEH 10.6X1.8 O-ring seal 10.6x1.8 1
14 254-11.55.104 FHRH Handle pole 1
15 1204.55.108 R B HFRE Handle 1
16 254-11.51.013 FHESHE Handle assy 1
17 GB/T6172-2000-M6 125} M6 Hex.nut M8 2
18 GB/T97.1-2002-6 #ME 6 Plain washer 6 2
19 200.55.129-1 SENERET Positioning bolt 1
20  JB-FT-CU-14 HETHFRE 14 Combination washer 14 1
21 200.55.130 TN Positioning spring 1
22 GB/T5783-2000-M6x60 BEHEM6 X 60 Hex. head bolt M6x60 1
23 GB/T308-2002-9.5 HNEK9. 5 Steel ball 9.5 1
24 200.55.123 RXE Fork box 1
25 200.55.125 WY B4 Paper gasket 1

155



26. 1 4rEcas S Hydraulic 0il Distributor

Ser.No. Part No. LR Name & specifications Quantity |Remarks
26 200.55.127 BRI\ Sliding valve 1
27  GB/T879.1-2000-6x22 B 6X22 Slotted spring pin 6x22 1
28  GB/T3452.1-1992-17x2.65 |0 17X2. 65 O-ring seal 15%2.65 1
29  GB/T3452.1-1992-10.6x2.65 |07ZH 10.6X2. 65 O-ring seal 10.6x2.65 1
30 200.55.138 Hh Pad 1
31 GB/T308-2002-9 IER 9 Steel ball dia.9 1
32 200.55.137 K Ball seat 1
33 200.55.136 = Sleeve 1
34 - 200.55.135-1 A IR Safty valve Spring 1
35 200.55.134 WA Adjusting shims 2~5
36 200.55.133 §RIE Plug 1
37  254-11.55.011 SrERER B R Hydraulic Oil Distributor 1




26.2 #IAEE K
Hydruaulic Power Lift
254-11.55. 001

21 42223 ;24 425 26

~©
QL&
L
L9 Y48 ‘47 V46 i,s\u,

157




26.2 EFELMA Hydraulic Power Lift

Ser.No. Part No. LR IR Name & Specifications Quantity | Remarks
1 GB/T5783-2000- M10%25 K2k M10X25 Hex. head bolt M10x25 2
2 GB/T93-1987-10 #B 10 Spring washer 10 .6
3 200.55.105 R Lift arm pin 2
4 GB/T93-1987-16 M 16 Spring washer 16 2
5 GB/T6170-2000-M16 B2 M16 Hex. nut M16 2
6  |GB/T93-1987-14 #®lE 14 Spring washer 14 4
7 GB/T5782-2000-M 14x45 BBk M14X45 Hex. head bolt M14x60 4
8 200.55.114-1 HELR Cylinder cover 1
9 200.55.118-1 R R Hydraulic lock valve 1
10 GB/T3452.1-1992-6.3x1.8  |[OFEHE 6.3X1.8 O-ring seal 6.3x1.8 2
11 JB-FT-CU-22 HEEEFEE 22 Combination washer 22 1
12 200.55.112-1 R AR EE Valve -pole nut 1
13 GB/T879.1-2000-5%24 Hi5x24 Pin5x24 1
14 300.55.020 FrBREE 4 Handwheel assy 1
15 GB/T3452.1-1992-10.6x1.8 |OF¢H8 10.6X 1.8 O-ring seal 10.6x1.8 1
16 JB-FT-CU-14 HEFHFERE 14 Combination washer 14 1
17 JB/T1000-1977-M14x1.5 JRZE M14X1.5 Plug M14x1.5 1
18 GB/T91-2000-2x16 % 2X16 Split pin 2x16 2
19 GB/T97.1-2002-8 2 8 Plain washer 8 1

20 {300-6.55.010 BB R A Linkage rod 1
21 200.55.119-1 Hitk Limit spot 2
22 GB/T6170-86-M8 U2 B M8 Hex. nut M8 2
23 GB/T5783-2000- M8x20 42k M8X 20 Hex. head bolt M8x20 2
24 |200.55.106 SR Lift arm 2
25 200.55.120 Bxz)h 1

Linkage pin

158



26. 2 FESEREL Hydraulic Power Lift

Ser.No. Part No. 228 B Fi s Name & Specifications Quantity | Remarks
26 200.55.107 ER Clamping plate - 2
27 GB/T3452.1-1992-87.5x3.55 |0f£F 87.5X3.55 O-ring seal 87.5x3.55 1
28 200.55.115-1 L Cylinder 1
29 200.55.111-2 WSR2 Vent tube 1
30 200.55.101-2 "B/ Lift case 1
31 200.55.102 RE Spacer sleeve 2
32 200.55.103A WE Bush 2
33 GB/T3452.1-1992- 38.7x5.3 |0JEH 38.7X5.3 O-ring seal 38.7%5.3 2
34 200.55.104 =15 Retainer ring 2
35 200.55.122 P Retainer plate 1
36 GB/T91-2000- 3.2x20 85 3.2X20 Split pin 3.2x20 1
37 GB/T97.1-2002-10 7®BE 10 Plain washer 10 1
38 200.55.014 ‘ BREBREMH Driven plate 1
39 200.55.016 EFHF/IREH Drive plate weldment 1
40 200.55.121 W Torsion spring 1
41 GB/T5783-2000- M10x30 |82 M10X30 Hex. head bolt M10x30 -4
42 |280.55.017 HERIESH Hitching plate 1
43 300.55.132 WA B Inner lift arm 1
44 GB/T879.1-2000- 6x50 % 6X50 Slotted spring pin 6x50 1
45 200.55.109 & ZE TN Piston push rod 1
46 200.55.117-1 YXJE % R D75 YX-seal D75 1
47 200.55.116-1 TG Piston 1
48 GB/T3452.1-1992-69x3.55  [OFEH 69X 3. 55 O-ring seal 69%3.55 1
49 200.55.110-1 R4 Lift shaft 1
50 254-11.55.001 ST A% B R Hydraulic power lift 1




27. A Z#EEE X R Suspension Mechanism
280. 56. 001-1

160



27. A BELE M Suspension Mechanism

Ser.No. Part No. Z R IR Name & Specifications Quantity | Remarks

1 200.56.016 RS B R Coupling pin of upper link 2

2 300.56.020-1 LA RERSH SR Upper link rear adjusting rod 1

3 .1280.56.014 THAFE & Lower link weldment 2

4  |GB/T6170 -2000-M16 128 M16 Hex.nut M16 2

5 GB/T93-1987-16 #HE 16 . Spring lock washer 16 2

6 GB/T97.1-2002-16 16 Plain washer 16 6"
7 GB/T5782-2000-M16x80 §Z4 M16X80 Hex. head bolt M16x80 2

8  |200.56.101-1 R . R-pin 2

9 GB/T882-1986-B16x55 #%h B16X'55 Clevis pin with head B16x55 ™ 2
10  |GB/T882-1986-B12x45 %l B12X45. Clevis pin with hedd B12x45 2 .
11 GB/T97.1-2002-12 < |45 12 ' Plain washer 12 ' 2
12 |GB/T91-2000- 4x20 FO4 4X20- Split pin 4x20 2
13 280.56.023A ' AT B&LL%;?AH: . Left-front check chain 1
14 280.56.018 f%ﬂﬁ—F %EEA# Lower clevis of lift rod 2
15 |[JB/T7940.1-1995-M10x1 & miﬂwmom Gréase nipple M10x1 2
16  |280.56.029 . Lift rod upper ¢levis 2
17 |GB/T6173-2000-M20x2 Hex nut M20x2 2
18 GB/T91-2000- 3.2x26 . ’ﬁ% 3:2X 26", Spllt pin 3.2x26 2
19 [280.56.017 RIFLAEBEEMS Lift rod up clevis , 2
20  |GB/T882 -1986-B16x80 44 B16X 80 ' Clevis pin with head 16x80 2
21 300.56.113 %ﬂﬁ‘l‘?ﬁk Cross joint of lift rod ' 2
22 200.56.011 ’fﬁ%éﬂﬁdﬁr ~ Kock pin 2
23 280.56.022A AT B&u%#‘*{&r : Right-front check chain 1
24 280.56.020 HIFRALEEIR & ﬁZ Front check chain 2
25 300.56.155-1 WWE. Adjusting sleeve C 2




B8R

927. A BHEEIE MM Suspension Mechanism

Ser.No. Part No. LR B IR Name & Specifications Quantity | Remarks
26  [280.56.019 Ja BRI HEAR & HF Rear check chain 2
27 [200.56.103 ThiFEEs Lower link shaft 1
28 300.56.018-1 SR AT RTR AT B Upper link front adjusting rod 1
29  |GB/T6170-2000-M24 [4REE M24 Hex .nut M24 1
30 280.56.016 HWREREH Turn buckle of upper link 1
31 280.56.012 LR R Upper link assembly 1
32 280.56.013 RIAF B Lift rod assembly 2
33 280.56.015 B o7 4 S B Check chain assembly 2
34 280.56.001 BHERE BAK Suspension mechanism assembly 1

162



27.B EH T B Suspension Mechanism(Optional)
300A. 56. 001

163



27.B & E Sk Suspension Mechanism

Ser.No. Part No. R G Name & Specifications Quantity | Remarks

1 200.56.016 LR AR B Coupling pin of upper link _ .2 |
2 200.56.019-1 LRI RS Upper link screw check chain 1
3 GB/T6171-2000-M22x2 $2 6} M22X 2 Hex.nut M22x2 1
4 200.56.018 M PR ER &M Upper link check chain 1
5 300A.56.029 LRI PR IR &1 Left frontcheck chain weldment 1
6 GB/T6171-2000-M22x2-L |4} M22X2 (%) Hex.nut M22x2-L 1
7 200.56.017-1 | ERFRTEAE S Lower link weldment 1
8 GB/T882 -1986-B16%80 H4B16 X 80 Clevis pin with head B16x80 2
9 200.56.111 +EXE Cross joint 2

10 {200.56.011 YU A Kock pin 2
11 GB/T97.1-2002-16 BE 16 Plain washer 16 6
12 GB/T91-2000-3.2x26 B 3.2X26 Split pin 3.2x26 2
13 200.56.020 R EXEEMH Lift rod skewer 2
14 GB/T6171-2000-M20x2-L  |4Z& M20X2 (%) Hex.nut M20x2-L 2

.15 200.56.027 RIHEE RS Lift rod check chain 2
16 200.56.103 TR E R Lower link shaft 1
17 300A.56.026 HATRAI IR S Right frontcheck chain weldment 1
18 GB/T882-1986-B14x55 H4%h B14X55 Clevis pin with head B14x45 2
19  |GB/T97.1-2002-14 2B 14 Plain washer .14 2
20 GB/T91-2000- 4x28 B 4x28 - Split pin 4x28 2
21 200.56.025-2 A PR AL SRR &4 Front check chain screw 2
22 |200.56.101-1 R#H . R-pin 2
23 GB/T6172-2000-M14-L $25F M14 (X&) Hex.nut M14-L 2
24 200.56.125 ' FR {7 S 4B AT Check chain screw 2
25 JB/T7940.1-1995-M10x1 AR M10X 1 Grease nipple M10x1 5

164



27 &FEPFE FL Suspension Mechanism

Ser.No. Part No. R R AR Name & Specifications Quantity | Remarks
26 GB/T6172-2000-M14 UREF M14 Hex.nut M14 2
27 200.56.026-1 JERAr 5B &4 Back check chain weldment 2
28 GB/T5782-2000-M16%55 $2Fe M16X 55 Hex. head bolt M16x55 2
29  |200.56.014-1 yTRE VL 9 Y5 Down link assembly 2
30 200.56.102 R Check spring 2
31 GB/T93-1987-16 B 16 Spring lock washer 16 2
32 GB/T6170-2000-M16 B2 6L M16 Hex.nut M16 4
33 GB/T882-1986-B16x45 545 B16X45 Clevis pin with head B16x45 2
34 200.56.022 B/AFTEEH Lower clevis of lift rod 2
35 GB/T6171-2000-M20x2 PR M20X 2 Hex.nut M20x2 2
36 200.56.012-1  ERAT B Upper link assembly 1
37 200.56.013 T HF 5 A% Lift rod assembly 2
38 300A.56.016 A BB AL 5 B R Right Check chain assembly 1
39 300A.56.015 2 FRAV 4 S R Left Check chain assembly ]
40 300A.56.001 AR E B Suspension mechanism assembly 1

165




28. A R Bk R E Bk
0il Pump. Filter. Pipe and Fittings (for KM385BT Diesel Engine)
254-114. 58. 001

/ﬂ
. /ﬂ@\\\wﬁ
=S8

13 12 N

® 23 22

@§>\,

21 20 19 18 17 1

166



28. A WHZE. YEMHAR. WM HE A 0il Pump, Filter, Pipe and Fittings

Ser.No. - Part No. R EA Name & Specifications Quantity | Remarks

1 300.58.102 p ALY Fastening bolt 1

2 CBN-E310A KR Gear pump 1 Left circle
3 GB/T5783-2000-M8x35 BEAE M8 X35 Hex. head bolt M8x35 3

4 GB/T93-1987-8 #HE 8 Spring lock washer 8 15

5 GB/T3452.1-1992-18%2.65 ' |0JEHE 18x2. 65 O-ring seal 18x2.65 2

6 254-11.58.015 THIR B E IR &1 Oil pipe 1

7 GB5783-2000-M8x25 1242 M8 X 25 Hex. head bolt M8x25 7

8 250E.58.104 R Pastent pipe 1

9 200.58A.012 ERLRA S Hose clip 4

10 GB/T5783-2000-M8x25 J212 M8 X 25 Hex. head bolt M8x25 7

11 GB/T3541-1983-M22x1.5 EREEAE M22X 1.5 Hollow bolt M22x1.5 2

12 JB-FT-CU-22 HEFHRE 22 Combination washer 22 4

13 250E.58.016 MEFEMERESMH (2 Suction pipe weldment 1

14 254-11A.58.014 AN TR A Filter box 1

15 200.58A.110 L& ISR Rubber gasket of filter 1

16 200.58A.015 TR A Filter 1

17 200.58A.109 WHER Pressure spring 1

18 GB/T3452.1-1992-53%2.65  |0JE [ 53x2.65 O-ring seal 53%2.65 1

19 200.58A.108 7 28 IR 55 End cover 1
20 GB/T5783-2000-M8x%16 #2H M8 X 16 Hex. head bolt M8x16 2
21 254-11A.58.020 e A E R A Filter oil delivery 1
22 304.58A137 MR E Pastent pipe 1
23 200.58A.019 R R A Suction pipe assy of gear pump 1
24 200.58A.130 R Paper gasket ]
25 200.55.124 TR Hollow bolt 1 for distributor

167



28. A iIZR. EMES. WE

&M% 0il Pump, Filter, Pipe and Fittings

Ser.No. Part No. X8R Bk Name & Specifications Quantity | Remarks
354.61.101 BB - Hollow bolt 1 for Valve
26 JB-FT-CU-14 HaFmHHREg 14 Combination washer 14 2 for distributor
354.61.102 b : Washer 2 for Valve
27 404B.58D.120-1 [ e ¥ Fix clip 4
28 254-11A.58.018 SERFWEEBRESMHET  Rear distributor inlet pipe 1 for distributor
254-11A.58.015 2 2% 13 AT JE BUR A Rear Sandwich Multiole Control Valve inlet pipe 1 for Valve
29 GB/T3452.1-1992-11.8x2.65 [0FE/E 11.8X2.65 O-ring seal 11.8x2.65 2
30  404B.58D.018 B B Hose assy | 1
31 GB/T6170-2000 42 £} M8 , Hex. nut M8 2
S 32 254-11A.58.012 N M ATBRR A Front distributor inlet pipe 1
33 254-11A.58.013 JEH 2% 5K Filter box assembly 1

168



28.B W& JEHME Y E K
0il pump, Filter,Pipe and Fittings (for ZN390T Diesel Engine)
3044-11. 58. 001 ‘

169



28.B IR, s, WMELA  0il Pump, Filter, Pipe and Fittings

Ser.No. Part No. . 2R R R Name & Specifications Quantity | Remarks
1 304.58A.101 AR Paper gasket 1
) GB/T5783-2000-M8x55 12F M8X55 Hex. head bolt M8x55 2
3 GB/T93-1987-8 A 8 Spring lock washer 8 15
4 354.58B.015 IEESHNEREH () Filter inlet pipe weldment(1) 1
5 HG4-761-74 MRS 22X 32X 270 Hose 22x32x270 1
6 JB/T8870-1999-2A (25-38) |MEfE 2A (25-38) Hoop 2A (25-38) 2
7 300A.58.014 JEE RS R A Filter inlet pipe weldment 1
8 320.58.108 WK M22X 1.5 Hollow bolt M22x1.5 2
9 JB-FT-CU-22 A EEHFRE 22 Combination washer 22 4
10 GB/T97.1-2002-8 #H 8 Plain washer 8 2
11 GB/T5783-2000-M8x25 4248 M8X 25 Hex. head bolt M8x25 4
12 254-9.58.101 AEEESRN Filter plank 1
13 |GB/T97.1-2002-10 #E 10 Plain washer 10 2
14 GB/T93-1987-10 7 10 Spring lock washer 10 2
15 GB/T5783-2000-M10x20 424 M10X 20 Hex. head bolt M10x20 2
16  |300.58.102 R [E R4 " Hollow bolt 1
17 R IE T 2L M Filter shell 1
18 CBN-E310B WRE Gear pump 1
19 GB/T5783-2000-M8x35 124 M8X 35 Hex. head bolt M8x35 3

20 GB/T3452.1-1992-18x2.65 |04 18X2.65 O-ring seal 18x2.65 2
21 404B.58D.010 MR B E RS Qil pipe 1
22 GB/T5783-2000-M8x40 H2E2 M8X 40 Hex. head bolt M8x40 3
23 GB/T5783-2000-M8x45 12k M8X 45 Hex. head bolt M8x45 2
24 300A.58.020 7L AR nh AT BUR-S 44 Front distributor inlet pipe 1
25 GB/T3452.1-1992-11.8x2.65 [OJE/E 11.8X2. 65 O-ring seal 11.8x2.65 2

170



28.B R JEME . AR

0il Pump, Filter, Pipe and Fittings

gx
Ser.No. Part No. IR Name & Specifications Quantity | Remarks

26 300A.58.016-1 L/¢=95Y:)1 Hose assy 1

27 404B.58D.120-1 I € J& Fix clip 4

28 GB/T6170-2000-M10 W25 M10 Hex. nut M10 2

29 304A-11.58.011-1 SRy B RE A1 Rear distributor inlet pipe 1
304A-11.58.012-1 LRt NE ERR S Tail inlet pipe weldment 1 Optional

30 200.55.124 22 DR Hollow bolt 1
354.61.101 WHIZE Hollow bolt 1 Optional

31 JB-FT-CU-14 HEFEHFBE 14 Combination washer 14 2
354.61.102 g2 Copper washer 2 Optional

32 YX0811A Y80 T 98 T Filter core 1

33 YX0811A-0000 U B8V 2% 5 AR Filter 1

171 -



29 ZHRAEMERALMR

Sandwich Multiole Control Valve
304-6E. 61. 001

/Mﬁl@

e
\_@ ‘ D P n
. Y = (W

172



29 LMMBWBEEHE RS\ Sandwich Multiole Control Valve

Ser.No. Part No. Z IR Name & Specifications Quantity |Remarks

1 % B 3w ) R4 Sandwich multiole control valve 1
2 304G2-6.61.025 BRI S EE Y (2 Out-let pipe (2) 1
3 354.61.102 5] Spring washer 15
4 354.61.101 &Y Hex. head bolt 6
5  |254-1.61.101 % 5 R v B i Sk Inlet pipe connect 2
6 304G2-6.61.023 LHRRBMEREH (2D Inlet pipe (2) 1

-7 304G2-6.61.021 LI MR R A (—) Out-let pipe (1) 1
8 . |[304G2-6.61.118 | % B R B e 2k Inlet pipe connect 1
9 304G2-6.61.019 - ZHREARMEREME (—) Inlet pipe (1) 1
10  |GB/T6173-2000-M24x2 YERE M24 X 2 Hex. nut M24x2 8
11 P KNPT 1/2°° Quick change NPT1/2" 4
12 304-6E.61.011 ERREEH Connecting plant weldment 1
13 GB/T5782-2000-M6x55 H2H: M6X55 Hex. head bolt M6x55 3
14 GB/T93-1987-6 #ME 6 Spring washer 6 3
15 GB/T6170-2000-M6 YREE M6 Hex. nut M6 3
16 254-1.61.013-1 SRS M ERE G Distributor inlet pipe 1
17 200.55.124° 22,84 Hollow bolt 2
18 JB-FT-CU-14 HEEHRBE 14 Combination washer 14 2
19 254-1.61.015-1 2 3% B EI S B S ‘Return pipe weldment 1
20 JB-FT-CU-18 HETHFHRE 18 Combination washer 18 2
21 250D.58.118 Pz ke M18X 1.5 Hex. head bolt M18x1.5 1
22 ZRRBRAFR Sandwich multiole control valve handle 1
23 LRIBFRE Sandwich multiole control valve sheath| 1
24 ZD-L10E-W-00-1 % B ¥ [ 1) Sandwich multiole control valve 1

173



30 FELE &K
Front Balance Weight
250.73. 001~1

174



30 BUECE S Front Balance Weight

" Quantity

- Ser.No. Part No. LR % Name & Specifications Remarks
1 GB/T6170-2000-M12 BZLE M12 Hex.nut M12 2
2 GB/T93-1987-12 #HiE 12 Spring lock washer 12 2
3 GB/T96-2002-12 BE 12 Plain washer 12 2
4 250.73.101-1 BE : Balance weight block 4
5 250.73.104 Je'RiZ e Double end stud,clamping type 1

175



31.A AP EE B K Air Brake Installations for Trailer

(Optional)
254-114. 80. 001/304A-11A. 80. 001

176



31.A ATEREFERFEEF LM Air Brake Installations for Trailer (Optional)

Ser.No. Part No. LR B A& Name & Specifications Quantity Remarks
1 GB/T5782-2000-M8x95 PERE M8 X 95 Hex. head bolt M8x95 4
2 GB/T93-1987-8 BE 8 Spring lock washer 8 16
3 300.80.010 ZREGPLE R Air pump 1
4 300.80.101 B RET Hollow Bolt 2.
5 300.80.102 B\ A : Aluminum washer 5
6 254-11A.80.011 [EUAEREH Outlet pipe, air pump 1 for 385 engine
304A-11A.80.011 SEUREREH Outlet pipe, air pump 1 for 390 engine
7 300.80.017 AR Safety valve 1 '
8. HiFEAZERIMI0X 1 Nut M10x1 1
9 254-11A.80.012 S B R Air tank 1 for Combination meter
254-11A.80.012A S B AR Air tank 1 for Unistrand Meter
10 300.80.126 |RERIT S Air pressure gauge bracket 1 optional ,
11 200.80.020 SEREBH Air-pressure gauge 1 for Unistrand Meter
12 300.80.103 BOKE . Water drain plug 1 '
13 GB/T6170-2000-M10 BEEE M10 Hex. nut M10 7
14 GB/T93-1987-10 M 10 Spring lock washer 10 6
15 GB/T5783-2000-M10x30 B2 M10X 30 Hex. head bolt M10x30 6
16 GB/T882-1986-B10x30 f%h B10X 30 Clevis pin with head B10x30 1
17 GB/T97.1-2002-10 BE 10 Plain washer 10 2
18 |GB/T91-2000-3.2x20 # 3.2Xx20 Split pin 3.2x20 2
19 300.80.104 TN R A X Brake valve pull-rod clevis 1
20  [254-11A.80.015 HEFFR A1 Handspike 1
21 254-11A.80.014 A HAEREE Air reservoir export pipe 1
22 [300.80.016 5l B B Brake valve 1
23 300.80.018 TS S E R E 1 Outlet pipe, brake value 1
24 300.80.105 A Air reservoir hoop 4

177



31.B A F|%E B X K Air Brake Installations for Trailer

(Optional)
254-11. 80. 001/304A-11. 80. 001

6 718910 111
a1 L:‘-“. )
?;a!o




31.B fIERXNELESFEE S Air Brake Installations for Trailer (Optional)

Ser.No. Part No. A2 Bk R FAE Name & Specifications Quantity Remarks

1 GB/T5782-2000-M8x95 P24 M8X 95 Hex. head bolt M8x95 4 :
2 GB/T93-1987-8 BE 8 Spring lock washer 8 16
3 300.80.010 FEREGYLE R Air pump 1
4 300.80.102 EE Aluminum washer 5
5 300.80.101 WK IRAT Hollow Bolt 2
6 GB/T5783-2000-M8x40 B FE M8 X 40 Hex. head bolt M8x40 1
7 GB/T6170-2000-M8 PR M8 Hex. nut M8 14

8 GB/T5783-2000-M8x45 i2H M8 X 45 Hex. head bolt M8x45 1
9 200.80.116 Tz BB AT Rod brake value 1
10 GB/T91-2000-3.2x20 8 3.2X20 Split pin 3.2x20 1

11 GB/T97.1-2002-10 HE 10 Plain washer 10 1
12 GB/T5783-2000-M8x50 $2F2 M8 X 50 Hex. head bolt M8x50 4
13 200.80.011 ' HIZ S 1EEH  Outlet pipe, brake value 1
14 GB/T882-1986-B10x30 4%h B10X 30 Clevis pin with head B10x30 1
15 200.80.021 250 1) 5 A Brake valve 1
16 254-11.80.010 | HELREEH Outlet pipe, air pump 1 For 385 engine

304A-11.80.010 HEBRESH Outlet pipe, air pump 1 For 390 engine

17 200.80.020 RER B Air-pressure gauge 1 For Unistrand Meter
18 200.48B.108 HLER Wire nip 7
19 200.80.012-1 2 — s ZhiR S E &Y Second Outlet pipe, brake valve 1
20  {300A.80.012 S B Air tank 1
21 300.80.103 JBK 1 Water drain plug 1
22 300.80.017 L4 KR S K Safety valve 1
23 300A.80.109 AR Air tank bracket 2
24 GB/T5783-2000-M8x16 12 M8X 16 Hex. head bolt M8x16 8

179



31.B WiEXREESFEE LR Ar Brake Installations for Trailer (Optional)

~ Ser.No. Part No. & Name & Specifications Quantity | Remarks:
- 25 300A.80.108 #iR ' Templet 2
26 GB/T97.1-2002-8 A 8 Plain washer 8 4

180



32 ¥ H# K B Sunshade

(Optiona )
- 304-9A. 45. 001

18



32 JEPAZE MR Sunshade

Remarks

Ser.No. Part No. ZRR B ARk Name & Specifications Quantity
1 - [254G3.45.101 PR Z Sunshade 1
2 GB/T97.1-2002-12 HPE 12 Plain washer 12 16
3 GB/T93-1987-12 BE 12 Spring lock washer 12 12
4 GB/T5783-2000-M12x25 W2EE M12X 25 Hex. head bolt M12x25 4
5 304-9A.45.011 EXERREH Ascending shore 1
6 GB/T6170-2000-M10 Y2 EE M10 Hex. nut M10 2
7  |GB/T93-1987-10 BE 10 Spring lock washer 10 4
8 GB/T97.1-2002-10 B 10 Plain washer 10 4
9 GB/T5783-2000-M10%30 §ZF M10X 30 Hex. head bolt M10x30 4
10 304-9A.45.101 XHEWNE Support tube 1
11 GB/T6170-2000-M12 yREEE M12 Hex. nut M12 8
12 GB/T5783-2000-M12x35 §Z42 M12X35 Hex. head bolt M12x35 8
13 304-9A.45.016 FIREERESE (KD Left shore 1
14 304-9A.45.102 [l 72 R Immobility board 2
15 GB/T6182-2000-M12 §2RE M12 Hex. nut M12 4
16 304-9A.45.103 URIIZAR U-bolt 4
17 304-9A.45.017 TXHEERSMH CB) Right shore 1

182



